StEralPacle
Model RQ-8Y

Parts List

Evers

.. sichert Produktwerte

Evers GmbH
Graf-Zeppelin-Strale 10-12
46149 Oberhausen

Telefon (02 08) 99 475-0
Telefax (02 08) 99 475-31
E-Mail evers@eversgmbh.de
Internet www.eversgmbh.de

150 = V

| Gy F
of UKAS
868 aSASENENT
)5

015138




StraPack RQ—8Y

PARTS LIST

This parts list is inclusive. It contains all parts found in the StraPack model RQ-BY

ORDERING INFORMATION

When ordering from this booklet, please specify

(1) MACHINE NUMBER, (20 PART NUMBER, (3 DESCRIPTION and (4
QUANT I TY for each item. For i tems marked %, also indicate
STRAP WIDTH ,

ARCH SIZE or VOLTAGE.

For the purposes of this listing, only those parts which are normal ly assembled are broken
down into their component pieces. Individual parts, in turn, have been grouped by function
into categories.

They are found under the headings "ASSEMBLY", “"GROUP" or “UN | T".

By careful selection of part number, component parts can be obtained in various stages of
assembly.

Pre—assembled sets, groups or entire units can be ordered as easily as individual parts,
because a prat number has been assigned to them as well. If you wish to order a complete group,
for example, its part number will be found in the heading of the appropriate page.

EXPLANATION OF PART NUMBERS
All part numbers are the digit numbers.

Part numbers having this configuration 123-45-67890, are exclusively StraPack parts,

used only in StraPack strapping machines. The first three digits (123) indicate the model
numbers of the machine for which the part was orignally created. Two middle digits (45),

show the unit numbers to which the part belongs. Of the last five digits, the first two
represent the group numbers(6), and assembly numbers (7),The last three digits (890) are the
special number assigned to that specific part. Part numbers which look |ike this 1234-567890,
are assigned to commonly available parts not manufactured by StraPack. The first four

digits (1234) show the part's classification, the last six digits (567890) represent the
type and size of part,

CODING FOR NUTS, BOLTS, ETC.

The chart below explains the abbreviations used in this parts list for common nuts, bolts, ete. .
The entries will also show dimension in millimeter (diameters x length) where applicable. Por

example, a description such as "HBS, M5 x 12° refers to a Hex Socket Bolt,5ma in diameter,
12om in lenglh

Appearance * Abbreviation Designation

i3 ®r B4 B %, %

@nm}) PMS P‘"“;{i{;i;ij;e Screw

@}}}D} TMS Trusst::;::\:,; Screw

FMS Flath;]iajj\:giae Screw

g | e |

Hex §

B | s | Mo
b = RS
= PW (e
© W 2;3;251&?—
e ™| e

= o P;'szh "/'18/';2. vk




IN—Y X FDRA

FEEZ, AFF4vY RQ-8Y ONKMHEOBMEARASATVLET,

RUHES----azy FZEICABEEICEbDEShTOET,
HAES - BMENSBLUVFT v TS E2—ENORBSTRLET,
AEBAW - WAHMBROELWEUAEZRLET,

BEES No. 904----RF3/89%Y RQ-—-8Y

)
204 —01—6=21 10
MEEEES
BaES
1zwy bES
HEES

— BEEL\:
BRZEMEIXORE BRES - BW IXHRVEHERPOBEIRO
HEESZHERT L,

e O AU - C T R S W B R - (B [ (O
;
i
[0

porabbobobhbhal
N W= M= N

g
e

CONTENTS

SEALING UNIT =s<sevrrsarannes e B
Cam Group *=*==+2++
Interlock Shaft Assembly L .
Slide Table Group === +rr=sssssssestarsccnnniainns
Slide Table Arm Assembly »«+++rreeeenvesnecraanes
Band Guide Arm Assembly =«----

Press Group *-=<==---<==rresassss

Right Press Arm Assembly <+++-+-

Center Press Arm Asulnbly
Left Press Arm Auambly
Heater Group - EEEEEED
Heatar Arm ﬁ,,.mm, L LT L TECES
Sealing Frame Group =+« +s=-=sssrrssrrrrrsnrrnnens
Tension Group *r=sssesrveanse

Touch Roller Arm Assembly -+«

Tension Solenoid Assembly «««««--

Belt Tension Assembly -----

Fead Group = ++ reseeses

[ n ek ok ok b ok kb mh b

-7-1 Feed Shooter Assembly -+ ++

-7-2 Feed Band Guide Assembly

-7-3 Fead Upper Roller Assembly <=« sxssreemsnasnanass

-7-4 Reverse Solenoid Joint Assembly «--

-7-5 FR Belt Tension Assembly ««+===---- LEEET S

-7-8 FR Solenoid Assambly == -==scsserrererraanannaann

=7-7 Reversa Upper Roller Assembly ««+ =

-8 Right Bandway Sliding Group **** « 26

-8-1 Right Bandway Arm Assembly «++---- wee 27

@-1) “ARCH UNIT (Arch Unit Laft Lower) «=+ss=c<sesesee 28

-2 mh un[‘ L.ft ................................... 29

-3 Arch Unit Upper « 30
2-4 Arch Unit Right N
2-5 Arch Flap Gornar ===+ ++=sssssssssatcasiiiisininns 32
2-8 Arch Unit Right Lower ++- -+ - 33
2-7 Right Bandway Assembly «+++«+ wes 34
2-8 Arch Frame Holder Gruup (Arch Suppnrt) ==+ 36
3(3-1)  POOL UNIT(Pool Feed Group) -+ S
3-1-2 Pool Shooter In Assembly =« +«=ssererrrersrinnnnes 39
3-1-3 Pool Shooter Out Assembly «--+ © 40
3-1-4 Pool Touch Roller Assambly «««==ssseeseereeeneee. 41
3-2 Self-Loading Group ===++rr==sssrrramsssasssasnaass 42
3-2-1 Self- Loading Flap Assembly *=-* 43
3-3 Pool Box Group *«=»rrerrmrreeees a see 44
4(4-1) REELUNIT (Reel Group) AHEAEY s 45
4-1-1 Free Angle Bracket Holder Assambly 46
4-2 Reel Control Group ** - 47
4-2-1 Reel Brake Arm Assembly -+ 48
4-2-2 Brake Belt Assembly ==+« csseesareiiiiiiiiin, 49
5(5-1) - BODY UNIT (Body Group) - L TR PR ;|
6(6-1 - ELEGTRIC CONTROL UNIT (Elactrtc Group) =»reev 52
6-1-1 Sealing Motor Assembly «+«+reeesunananiaaaas 53
6-1-2 Transformer Base Assembly ---- 54
6-1-3 Circuit Protector Group 55
6-1-4 Circuit Breaker Group =« +-trrrreseennsenenies 56
6-2 (6-2-1) Control Group (Control Box Assembly) =«----- - 87
6-3 Harness Group <« +-==++s=sstesrnssassrasrsssrass 58

B B M B
-kj. "’—]' .......
RN IR -
AHVT-TRIN-T
AFAET=TNTgog seererennnnnns
NUFHAVT-AT994
TURE =T ceveevnncniiins

FTURT-AT99q ooeemnees -
EUI=TURAP=LTPoby ceiriiennninisiandiinn
LIRTURAT=hT 90 srreeenanmnneniannnnaanan |
E=P= =T onunsnnns e
I:-Q-T-M'fzf .................. CEEEEEI |-

L= I - I T T I

w

=020 -hY k-7 12
FUYAVYR=T rereeens 14
JrF0-3-T-4T9%4 --- 15
beVEVEITR | & P IEERE 16

A RFFYIAITIPL worreeernnnnnsnsinnnees (7

'H‘F"l-—f ................................ 18
71‘"“5’3"'?7‘)1‘"”"‘ aeen -+ 18
HH=FNINHAVT 904 oenee 20
24=FTyn=0=3=Tyif = - -
LIS VIR % TPLS S PRIEE 22
FRATMFF2IDT Pirq oeeves - 23
FRYLIAFTAuq weenrrnes sses 24
YW =ATIN =0=F=T gy «overenneenrianicees 25
ENUFOABAEAY b= crerrrrrenaniiiinann 26
BNV IAT- ATy

T‘ff-l:'?* (T-F129b E‘F) ................. 28
T‘f:l:ﬂ- (E} .............................. 29
?_*1:” (J:) ersssssstssrsrsnasenanaenanans aon
T-FAZ9h () seereneesr e 31
T-F2397 3=F= ceveereiniiiiiniiiinnn. 32
T-F129b (BTF) - £ e R Ay 33
FENUR YT TS vrrrreriniiiiitnianiiianin 34
T-FW-LEMY-DR-7 (7-F9%-}) -- *+ 36

T=RIZIRT =R F Y =T crrnrevanionas 38
J“l“)l"‘{)Tﬂ‘}'f .........................

T-hra-5-T9HT 924
J"-I"?fn"i“f?')( seessrrrtassassnsssnannns
'J'Jhﬂﬁil?'l"a" sessssssssatasanarsanasn
D3I FEITITT 94 =2
T-MEAIRTR=T -eeeeeeeee

Y=pazgh =Ry B=7) creeee

pURa PN PRLETE T hn---
Y- RN e
Y-WTU-4T-LT7%4 -+
TU=FA BT I wrerrmvnannerneninnnnaniin,
ETi129 (74 R=7F cvnenenenininnnn,
W Sz (BETS-7)

L P Sk [ i T LR

FIPAN=RT Y veeee
PR T T T T T N
REBEBTIRY N7 v revmemnnrnnnnsnsnnrares
S V-7 QAI-MEIIRT I - -
N=FAD W=7 sevreneraniniiiiieiiiniinneinn



2—8
ARCH FRAME
HOLDER GROUP

— REEL UNIT

[~

POOL UNIT

2-4
i 2 ARCH UNIT
LOCATION OF UNIT AR(? UNIT /mam
-hJJ; : &
ARCH UNIT
2-5 —— | RIGHT LOWER
ARCH FLAP
CORNER //,/”
2-3 ///////
ARCH UNIT
UPPER
2=7
RIGHT BANDWAY
ASSEMBLY
1 Qlo! ii
ARCﬁ_?LAME o 1! »
HOLDER GROUP ~~_] 6 9 '._____._4/
ELECTRIC ===
CONTROL 11 | |
UNIT | | el
|
| —
1—I |
SEALING
UNIT
25
ARCH FLAP
CORNER \ \\\\\
o] | I. -
\
\
2-2 2-1

ARCH UNIT
LEFT

ARCH UNIT
LEFT LOWER

N5

BODY UNIT



bt DL e Bt

SEALING UNIT

>

=g azyk

904-01-90001 1 SEALING UNIT 904-01-90001
906-01-90005 3 6mm 906-01-90005 %6mm
Ref.No. Parts No. Description Q'ty | Remarks
RiEs| BRES 88 % H BR| @ %
1 900-01-10001 Cam Group LI 1
2 | 900-01-20002 | Slide Table Group AIHFF-TMR-T 1
3 900-01-30002 Press Group TLAYR-7 1 | 9~155mm
4 900-01-40002 Heater Group E-3-4'0-7 1
6 5 | 900-01-50002 | Searing Frame Group S=Yu0 - by N7 1
6 904-01-60000 Tension Group Fuvash -7 1
7 900-01-70003 Feed Group 24=FA=7 1 | 9~155mm
) 906-01-70003 Feed Group 24N h=7 1 |5~6mm
8 904-01-80002 Right Bandway Sliding Group BNV I{BABRAY V-7 1

D
\\!f.—.l-‘_l)‘
1\

)
iy,

3




hLF—7 hi Tn—7

1-1 CAM GROUP 900-01-10001 1-1 CAM GROUP 900-01-10001
Ref.No. Parts No. Description Q'ty | Remarks
RHMES| HaES B8 EH BE| W%

1 800-01-10110 Band Guide Cam NUND AL 1
2 900-01-10120 Left Press Cam LI L AHA 1
3 900-01-10130 Heatar Cam t-4-34 1
4 900-01-10141 Center Press Cam ts5-7LRHA 1
5 900-01-10150 Slide Table Cam AFFT-T MDA 1
8 900-01-10160 Right Press Cam F4LTVAHL 1
7 800-01-10170 Right Bandway Cam B 9{hh 1
8 900-01-10181 Collar, t14 h3-, t14 1
9 900-01-10191 Collar, t5 h3-, 15 1
10 900-01-10211 Collar, t12 h3-, t12 2
1 800-01-10221 Collar, t9 -, 19 2
12 900-01-10230 Collar, t2 13-, 12 1
13 800-01-10330 Collar, t14 (B) h3-, t14 (B) 1
14 800-01-10250 Key, 7Tx7x81.5 ¥-, 7x7x815 1
15 0499-006017 Key, Tx7x17 =, Tx7x17 1
16 900-01-10270 Timing Plate M TV-b 1
17 900-01-10280 Seal (Arrow) =N (&) 1
18 900-01-10292 Proximity Switch Bracket big: X NEPIEL AT 1
19 0499-104020 Keay, 5x5x20 ¥-, 5x5x20 ]
20 100-01-10120 Cam Shaft End Plate HAYY TN T L=} 1
21 0810-151123 V-Baelt, A-23 VA'Lb, A-23 1 50Hz
0810-151122 V-Belt, A-22 VA'RE, A-22 1 | 60Hz
22 0611-026005 Bearing, 6005zz ATY2Y, 6005z 1
23 0511-123516 Stop Ring, H-35 Ab2UY, H-35 1
24 900-01-10321 Callar, t5 (B) 13-, 5 (B) 1
41 900-01-10501 Magnetic Clutch Set EUEYIYELE 1
42 900-01-10700 Magnetic Brake Sat b TV-% 1
43 904-01-11001 Gear Box Assembly ¥r39vauTyin 1
44 900-01-12000 Interlock Shaft Assembly EEN YT T4 1
51 0111-108020 HBS, MBx20 4
52 0131-106015 HB, M6x15 1
53 0111-106012 HBS, M6x12 1
54 0111-105025 HBS, M5x25 3
55 0111-105015 HBS, M5x15 2
56 0111-104012 HBS, Mdx12 8
57 0311-062010 PW, M6 (0.D.20, t1) 1
59 0321-081520 SW, M8 4
60 0321-061215 SW, M6 2
61 0321-050913 SW, M5 5
62 0321-040810 SW, M4 8
63 0311-061310 PW, M6 1




EW v OLT s 4 AR AT Py

s B INTERLOCK SHAFT ASSEMBLY 900-01-12000 1-1-2 INTERLOCK SHAFT ASSEMBLY  900-01-12000
Ref.No. Parts No. Description Cﬁy Remarks
RHEE HRES I ] HE| H &

1 900-01-12111 Interlock Shaft bt £ V] 1
2 900-01-12120 Clutch Holder h9FEMY - 1
3 900-01-12132 FR Drive Pulley FRF347°77Y = 1
4 900-01-12141 Tension Drive Pulley Fuvauk' 347271~ 1
5 900-01-12150 Tension Clutch Collar FuiavhzeFhi- 1
6 0499-104015 Key, 5x5x15 +-, 5x5x15 1
7 | 900-01-12170 | Collar, t35 75—, 35 1
8 | 900-01-12180 | Callar, t10 73-, t10 1
9 0611-026202 Bearing, 62022z A'TYSY, 620222 4 |INSKJorNTN] Only,
10 | 0511-151612 Stop Ring, WR-16 Ab9759°, WR-18 1
11 | 0511-131510 Stop Ring, S-15 Ab97YY’, 5-15 1
12 | 0511-123516 Stop Ring, H-35 Ab97Y2Y, H-35 1
41 900-01-12301 Magnetic Clutch Set ELEVINEEES 1 | VCE06-03

51 0111-106015 HBS, M6x15

52 0121-106012 HSS, M6x12

53 0151-104008 TMS, M4x8

54 0162-104065 PMS, M4x65

55 0181-104001 HN, M4

56 0311-062010 PW, M6 (0.D.20, t1)
57 0321-061215 SW, M6

e -

52




ASAEF—TNTL—F ASMEF—T I F—F

1-2 SLIDE TABLE GROUP 900-01-20002 1-2 SLIDE TABLE GROUP 900-01-20002
Ref.No. Parts No. Description Q'ty Remarks
RES HRaES B &AW #a

1 900-01-20113 Slide Table AFF=T"W 1
2 | 900-01-20122 Band Guide NIVH A 1
3 800-01-20131 Slide Table Support AT MR A 1
4 800-01-20140 Slide Table Stopper ATV T=TMAbIN = 1
5 | 800-01-20152 Band Width Block NI4T A7) 1
B 6 | 900-01-20211 Slide Table Screw, M5x15 n-Ayh%497°, M5x15 2 | scMm435
7 | 900-01-20170 Spring Hook C A7s4795 © 2
8 | 900-01-20180 Arm Shaft 7-Lyy7b 1
9 | 900-01-20191 Band Stop Guide NUF AR TR 1
41 900-01-21000 Slide Table Arm Assembly AFMT=TMT-LT 994 1
42 900-01-22000 Band Guide Arm Assembly NUMH AV T-LT 994 1
51 | 0111-105055 HBS, M5x55 1
52 | 0111-105025 HBS, M5x25 1
53 | 0111-105018 HBS, M5x18 4
54 | 0121-108010 HSS, M8x10 1
55 | 0151-104010 TMS, M4x10 1
56 | 0311-051010 PW, M5 (0.D.10) 4
57 | 0321-050913 SW, M5 1




ASARF—TNT — LTy ARIAEF—TNT—b Tvi4

1-2+1 SLIDE TABLE ARM ASSEMBLY 900-01-21000 1-2-1 SLIDE TABLE ARM ASSEMBLY 900-01-21000
Ref.No. Parts No. Description QTty Remarks
AHES| HAES 8 8 A W s AR I
1| 900-01-21110 Slide Table Arm AFNF-TMT -4 1

2 0611-026300 Bearing,, 6300zz ATYSY, 63002z 1
3 0411-310030 Spring Pin, ATYSYE Y, 1
4 0520-111825 Bush, MB1825DU 7°9%1, MB1825DU 1




INVFHARP—LFuiqg NUFRHART—L Tyl

1-2-2 BAND GUIDE ARM ASSEMBLY ~ 900-01-22000 j=g<2 BAND GUIDE ARM ASSEMBLY  900-01-22000
Ref.No. Parts No. Description Q'ty Remarks
RHES HaEs B & B W WE
1 900-01-22110 Band Guide Arm NIFHANT -4 1
2 0611-020628 Bearing, 628zz A TS, 6282z 1
3 | 0411-308022 Spring Pin, ¢8x22 ATUVNEY, ¢pBx22 1




1-3

LRI IL—F
PRESS GROUP

900-01-30002

JLx -7

1-3 PRESS GROUP 900-01-30002
Ref.No. Parts No. Description Qty Remarks
RuES| HaRs B & 2 W BE| W F

1 900-01-30110 Cutter Tension Spring h93-513RATY LY 1

2 | 900-01-30120 Spring Hook A AT 799 A 1

3 | 900-01-30130 Press Tension Spring, Right 7094812798 () 1

4 | 900-01-30140 Prass Tension Spring, Center 709981270 () 1

5 | 900-01-30150 Press Tension Spring, Left 70948127798 (F) 1

6 | 900-01-20180 Arm Shaft 7-Luv7k 1

41 900-01-31001 Right Press Arm Assembly FAFT=LT 24 1

42 | 900-01-32001 Center Press Arm Assembly *o9-T-LT904 1

43 800-01-33001 Left Press Arm Assembly LIRT=LT 294 1

51 0261-108010 HSS, M8x10 (Flat Point) RANRFMFIEHRD 1

M8x 10, (L)




AT —LTVa FAMT7—L Tulda

1-3-1 RIGHT PRESS ARM ASSEMBLY 900-01-31001 1-3-1 RIGHT PRESS ARM ASSEMBLY 900-01-31001

Ref.No. Parts No. Description Q'ty Remarks

RHES i S S T ) BE| B E
1 900-01-31110 Right Press Arm G474 1
2 900-01-31121 Cutter Upper h9-L£3 1
3 900-01-31130 Press Spring TVARTYY 1
4 | 0611-020628 Bearing, 6282z A'TYUY, 6282z 1
5 | 100-01-31170 Spring Pin, ¢ 8x24 ATYUHEY, PBx24 1
6 | 0411-306024 Spring Pin, ¢ 6x24 ATYSYE Y, d6x24 1

5
5]




1

3-2

LU B—F—LTyq

tE—F—L Ty«

CENTER PRESS ARM ASSEMBLY  900-01-32001 1-3-2 CENTER PRESS ARM ASSEMBLY 900-01-32001
Ref.No. Parts No. Description Q'ty Remarks
AHES HaEs | W E

1 900-01-32111 Center Press Arm E8-T-14 1
2 | 900-01-32121 Cutter Lower 15-FA 1
3 | 900-01-32131 Cutter Base h74-A"-2 1
4 800-01-31130 Press Spring TUVART Y 1
5 | 0611-020628 Bearing, 6282z ATY2Y, 6282z 1
6 100-01-31170 Spring Pin, ¢ 8x24 ATUYYE Y, pBx24 1
7 0411-306024 Spring Pin, ¢ 6x24 ATUINE' Y, d6x24 1
8 0520-111825 Bush, MB1825DU 7"9%2, MB1825DU 1
51 0112-005012 HBS, M5x12(SUS) 2
52 0161-105012 PMS, M5x12 1
6 53 0181-105001 HN, M5 1




LIRFP—LTviq

LIbF—L4L TFuidg

1-3-3 LEFT PRESS ARM ASSEMBLY 900-01-33001 1-3-3 LEFT PRESS ARM ASSEMBLY 900-01-33001
Ref.No. Parts No. Q'ty Remarks
RHES HRES M & A B ME| H #

1| 900-01-33111 Left Press Arm LIRT =4 1
2 | 900-01-33121 Jaw Left EWZI - 1
3 | 900-01-31130 Press Spring TVARTYYY 1
4 | 0611-020628 Bearing, 6282z ATYSY, 62822 1
5 100-01-31170 Spring Pin, ¢ 8x24 ATNUNE Y, d8x24 1
6 | 0411-306024 Spring Pin, ¢ 6x24 ATUSNE Y, b 6x24 1
7 | 0520-111825 Bush, MB1825DU 7"7%1, MB1825DU 1
8 | 0311-061310 PW, M6 1 | 9~155mm
b I

10



1-4

45— I—=7
HEATER GROUP

E—4%— Jn—7
900-01-40002 1-4 HEATER GROUP 900-01-40002
Ref.No. Parts No. Description Q'ty Remarks

RHES B aES i I ) HE | & &

1 900-01-40110 Heater Cover E=§-an'- 1
2 | 0890-480082 BEV-I(RERRR 1 | ERiRsE
0890-480065 Safety Marking (Hot Surface) 1 | EX Spec.

4 900-01-40143 Heater Tension Spring E-5-BlA7Y 1

5 900-01-20170 Spring Hook G AUy C 1

41 900-01-41002 Heater Assembly t-4-Trv4 1

42 900-01-42000 Heater Arm Assembly E=-5-7-L79%4 1

51 0141-105010 FMS, M5x10 2

11



1-4-2

E—S—p—LFPuiv
HEATER ARM ASSEMBLY

900-01-42001

12

E—3—7—L Ty«

1-4-2 HEATER ARM ASSEMBLY 900-01-42001
Ref.No. Parts No. Description Q'ty Remarks
RHES BaES B & A W W

1 900-01-42110 Heater Arm E=5-7-4 1
2 935-01-42110 Heater Arm Holder E=4-TF-LkNy - 1
3 900-01-42130 Heater Holder [ B 1 % 1
4 0611-020628 Bearing, 628zz ATYSY, 6282z 1
5 0411-308018 Spring Pin, ¢$8x18 AUy, PBx18 1

51 0111-105030 HBS, M5x30 2

52 0131-105025 HB, M5x25 1

53 0131-105015 HB, M5x15 1

54 0311-051208 PW, M5 2




=)= LT N—T

1-5 SEALING FRAME GROUP

52

Sg\%

=y IL—L IN—F

900-01-50002 1-5 SEALING FRAME GROUP 900-01-50002
Ref.No. Parts No. Description Q'ty Remarks
RHES BaES - ) Bl | W *E

1 900-01-50112 Right Frame HEM 1
2 | 900-01-50122 Left Frame EEH 1
3 | 900-01-50132 FR Base FRA-1 1
4 | 900-01-50140 Frame Stay (A) EBR/AT- (A 3
5 | 900-01-50152 Frame Stay (B) EHEAT- (B) 1
6 | 0520-131815 Bush, MB1815-26FDU 7'9%1, MB1815-26FDU 2
7 | 0520-111815 Bush, MB1815DU 7°9¥1, MB1815DU 2
51 | 0111-108025 HBS, M8x25 4
52 | 0111-106020 HBS, M6x20 3
53 | 0111-105025 HBS, M5x25 4
54 | 0111-105020 HBS, M5x20 6
55 | 0321-081520 SW, M8 4
56 | 0321-061215 SW, M6 1
57 | 0311-081816 PW, M8 4
58 | 0311-061310 PW, M6 1
59 | 0131-105055 HB, M5x55 1 | 23xY
60 | 0181-105001 HN, M5 1
61 | 0311-051208 PW, M5 1

13



14

1-6

Foiavi—7

TENSION GROUP

904-01-60000

Fuiay -7

1-6 TENSION GROUP 904-01-60000
Ref.No. Parts No. Description Q'ty Remarks
RHES| HMaEs BE| #H *
1 900-01-60112 Band Guide Plate, Front NIME{FT U= (B 1
2 900-01-60120 Tension Roller End Plate Fuyaua-3-100 7=k 1
3 900-01-60131 Tension Roller Fubavn-3- 1
4 900-01-60140 Tension Pulley Fuhan7 == 1
5 900-01-60151 Touch Roller Arm Shaft y9¥0-3-7-Ly43t i
6 900-01-60210 Band Guide Plate, NYF{FTL-b 1
Right Rear (Hik)
7 900-01-60220 Band Guide Plate Collar NN AT L=k~ 1
8 100-02-10110 Flap Cushion PRYPREVEY] 1
9 0810-151536 V-Belt, M-36 V-A"Bh, M-36 1
10 | 0511-110808 Stop Ring, E-8 Ab97Y, E-8 1
41 900-01-60200 Band Guide Plats, N AT L -b )
(Right Rear) Set (Bt
42 | 900-01-60301 Gear Box Set bode 4 L0 1 | GOA-4019
43 900-01-61001 Touch Roller Arm Assembly b9F0-3-T-4LT94 1
44 904-01-62000 Tension Solenoid A bly FUvIBIL I T 94 1
45 900-01-63001 Belt Tension Assembly AR FUYINT Y 1
51 0111-108025 HBS, MBX25 4
52 0111-106015 HBS, M6X 15 1
53 0111-105015 HBS, M5X 15 4
54 0111-105012 HBS, M5xX12 4
55 0111-104012 HBS, M4X12 1
56 0181-106001 HN, M6 3
57 0221-205002 Wing Nut, M5 Styb, M5 2
58 0291-506095 HSS, M6X 15 (Full Dog Point) FRANTIEHRD 1
M6 X 15, (H4)
59 0311-081816 PW, M8 4
60 0311-061310 PW, M6 3
61 0311-051208 PW, M5 2
62 0321-081520 SW, Ma 4
63 0321-061215 SW, M6 1
64 0321-050913 SW, M5 8
65 0321-040810 SW, M4 1




FuFA—F—F—LTFviq

FyFA—F5—F—L TFviq

1-6-1 TOUCH ROLLER ARM ASSEMBLY  900-01-61001 1-6-1 TOUCH ROLLER ARM ASSEMBLY  900-01-61001
Ref.No. Parts No. Description Q-:t_y Remarks
RHES| SoES B8 EH uE| W =
1 900-01-61110 Touch Roller Arm SyFn-3-T-h 1
2 800-01-61120 Touch Roller Shaft by¥n-3-447} 1
3 | 900-01-61132 Band Guide Block, Right NN AN R 1
4 | 900-01-61140 Band Guide Block Holder NN Ry kR - 1
5 | 900-01-61210 Touch Roller y9¥0-3- 1
6 | 0611-026001 Bearing, 6001zz AT, 60012z 2
7 | 0511-131210 Stop Ring, S-12 ALY, S-12 1
8 | 0511-122812 Stop Ring, H-28 Ab704Y, H-28 1
9 | 0520-131010 Bush, MB1010-18FDU 7'9¥1, MB1010-18FDU 2
3 41 900-01-61200 Touch Roller Set yy¥a-3-evb 1
w 51 0161-104010 PMS, M4x10 2
' 52 | 0181-108001 HN, M8 1
53 | 0311-081816 PW, M8 1
54 | 0321-081520 SW, M8 1

15



1-6-2

16

TENSION §OLENOID ASSEMBLY 904-01-62000

ToiavIL/AF Fyiq

1-6-2 TENSION SOLENOID ASSEMBLY 904-01-62000
Ref.No. Parts No. Description Qty Remarks
RHES ST e B &L B WE| B &

1 900-01-62110 Tension Solanoid Base Fuianb/{FA-2 1
2 | 900-01-62120 Tension Solenoid Adjuster e EVRITE D R T 1
3 0411-304015 Spring Pin, ¢$4x15 ATYIIEY, P4x1s 1
4 904-01-62110 Touch Roller Release Spring baFn-5-BAR ALY 1
41 900-01-62200 Solencid Set (SOL2) JLI{F £yb (SOL2) 1 | SS-163-508C (36w)
51 | 0111-104008 HBS, M4x8 2
52 | 0321-040810 SW, M4 2




~ =, o wps =2 3
VI SV Wy ST AWbTFiay Ty

1-6-3 BELT TENSION ASSEMBLY 900-01-63001 1-6-3 BELT TENSION ASSEMBLY 900-01-63001

Ref.No. Parts No. Description Q'ty Remarks
RHES = B8 % 8 WE| W F

1 900-01-63111 Idler Roller Brackst (B) 74F3-0-3-7"349} (B) 1

2 | 0611-020608 Bearing, 608zz ATY2Y", 608zz 2

51 | 0111-108030 HBS, MBx30 1

52 | 0181-108001 HN, M8 1

53 | 0321-081520 SW, M8 1

51




=7

18

Z4—FIL—7
FEED GROUP

900-01-70003

906-01-70003 %¢6mm

24—F -7
1-7 FEED GROUP 900-01-70003
906-01-70003 36mm
RefNo. Parts MNo. Description Q'ty Remarks
RHES| BaES B & 2 5 HE| B =
1 900-01-70112 FR Roller FRO-3- 2
2 900-01-70121 FR Pulley FR7'-1)- 2
3 900-01-70130 Feed Spring =R AT 1 | 9~155mm
(3) 900-01-70140 Reverse Roller Release Spring YN = AP AT Y0 1 5~6mm
4 900-01-70140 Reverse Roller Release Spring I -ABARA7 Y 1
5-| 900-01-70151 Feed Spring Adjuster H=F ATV T 4R Y- 1
] 900-01-70162 Reverse Upper Shaft Lever N =AT9N =947bbn = ]
i 900-01-70171 Feed Upper Shaft Spring Hook 1
? 24=FTIn=3x20 2725799
8 900-01-70181 Feed Band Guide Collar 24=F b H N BT- 1
9 0611-026002 Ball Bearing 6002 zz F=MATUYY 60022z 4
10 0611-026001 Ball Bearing, 6001zz #-MATY0Y 600122 4
11 0491-121600 Snap Pin, ¢ 16 At47Ey, @16 1
12 0491-120600 Snap Pin, $6 At97Ey, 6 1
13 0511-131210 Stop Ring, 5-12 Aby7Y 0 512 2
14 0511-123212 Stop Ring, H-32 Ab9NuY" H-32 4
15 0511-122812 Stop Ring, H-28 Ab97YSY H-28 4
16 0810-152308 Micro V-Belt, 330J-3 T{havA’AE, 330J-3 1
17 100-04-20190 Brake Tension Spring Ring PATEES PIEVI PR VL NPT 1
18 0890-290001 Twist Stopper PERIS T T 1
41 900-01-71001 Feed Shooter Assembly 24=F1-4-Tying 1 | 9~15mm
(41) 906-50-31001 Fead Shooter Assembly 24-Fv1-4-Tyiq 1 | 6mm, 5mm, 1/47
42 900-01-72000 Feed Band Guide Assembly I W e LT 1
43 900-01-73000 Feed Upper Roller Assembly 24=FTInN=-0-3= F994 1
44 900-01-74001 Reverse Solenoid Joint Assembly Y =AYb /{F ¥ a{ubT 994 1
45 900-01-75002 FR Belt Tension Assembly FRAMMF U930 T 94 1
46 900-01-76001 FR Solenoid Assembly FRYLJM T4 1
47 900-01-77002 Reverse Upper Roller Assembly U =AF9N =0-F=T4%4 1 [9~15mm
“n 906-50-32001 Reverse Upper Roller Assembly UN=AT79N =0-F=T 494 1 | 5~6mm
51 0111-105040 HBS, M5x40 2
52 0111-105015 HBS, M5x15 2
53 0111-105012 HBS, M5x12 4
54 0121-106008 HSS, M6x8 (Double Paint) 4
55 0181-105001 HN, M5 1
56 0191-205011 CN, M5 1
57 0311-051208 PW, M5 5
58 0321-050913 SW, M5 6
59 0311-061616 PW., M6 2
60 0291-105112 HBS-C, M5x12 MA$& M, M5x12 2 | GT-LA
61 0111-104015 HBS, M4x15 2
62 0181-104001 HN, M4 2




1-7-1

T4—Foa—8—T7vig

FEED SHOOTER ASSEMBLY

53

3.(3)

4,(4)

900-01-71001
906-50-31001 % 6mm

FA—F Snmipm— Pl
1-7-1 FEED SHOOTER ASSEMBLY 900-01-71001
906-50 -31001 H6mm
Ref.No. Parts No. Description Q'ty Remarks
RHES|  MEES B8 A ME| W
1 900-01-71111 Feed Shoater 24-b'ya-4- 1 | 9~155mm
)] 906-50-31111 Feed Shooter 24=b"Ya-4- 1 Smm~1/4"
2 900-01-71122 Feed Shooter Cover, Right 24=pYa-§-4n"-(H) 1 | 9~155mm
@ 906-50-31122 Feed Shooter Cover, Right 24=pYa=§=-4n"-(H) 1 |5~6mm
3 900-01-71131 Feed Shooter Caver, Left 24=FY1=4=-n"=(&) 1 | 9~155mm
(3.| 906-50-31131 Feed Shooter Cover, Left 2H=Fya=4-hn'-(F&) 1 | 5~6mm
4 | 900-01-71141 Adjust Plate (A) TS YARTL-F (W) 1 |9~155mm
(4) 906-50-31140 Adjust Plate (B) 7YY AL -} (B) 1 5~6mm
51 0111-104006 HBS, Mdx6 1 |9~155mm
(51) 0111-104006 HBS, M4dx6 2 | 5~6mm
52 0111-104030 HBS, M4x30 1 = b
53 0151-104010 TMS, M4x10 4
54 0181-104001 HN, M4 1

19



Pl e WA 5 I N SR TA4—FENUEHAE Fyiqa

1-7-2 FEED BAND GUIDE ASSEMBLY 900-01-72000 1-7-2 FEED BAND GUIDE ASSEMBLY 900-01-72000
Ref.No. Parts No. Description Qty Remarks
RHES HaEs i BE | W F

1 900-01-72112 Band Guide Plate, Left Rear NIHAVT V- (B 1
2 | 900-01-72120 Band Guide Stopper Wl R ST 1
3 | 900-01-72213 Feed Band Guide Plate H=-FNUFH AN TV-b 1
4 | 800-01-72220 Bush Collar FRPEY b 1
5 | 900-01-60220 Band Guide Plate Collar NUVE AV T Y-bT- 1
6 | 0520-130812 Bush, LFF-0812 7"9%a, LFF-0812 1
41 900-01-72100 Feed Band Guide (Left Rear) Set  7{=Fn"YFH"{} () 9} 1
42 | 900-01-72200 Feed Band Guide Plate Set P2 AW M R 1T 1
51 | 0111-104012 HBS, Mdxi2 1
52 | 0111-104008 HBS, M4dx8 1
53 | 0311-041008 PW, M4 1
54 | 0321-040810 SW, M4 -

20



24—FFPyR—O0—5—7viq

FA—KPyt—0—5— TPy
1-7-3  FEED UPPER ROLLER ASSEMBLY  900-01-73000 1-7-3  FEED UPPER ROLLER AGSEMBLY  900-01-73000
Ref.No. Parts No. Description Q'ty Remarks
RHES HaEs B &% 2 W BE
1 900-01-73111 FR Upper Roller Shaft FRT N -0=-3-4%7F 1
2 | 800-01-73210 Feed Upper Roller 24=FTIn-0-3- 1
3 | 0611-020608 Ball Bearing, 608zz K -MATUVY, 6082z 1
4 | 0511-122210 Stop Ring, H-22 Ab9TYYY, H-22 1
5 | 0511-130808 Stop Ring, S-8 Ab97Y3Y, S-8 1
41 900-01-73200 Feed Upper Roller Set 74=FTIn -0-3-t9b 1

21



YISs—RYL /AR DaA U Puig

Y=Y /AFPadwd Puia
1-7-4 REVERSE SOLENOID JOINT ASSEMBLY 900-01-74001 1-7-4 REVERSE SOLENOID 900-01-74001
JOINT ASSEMBLY
RefNo. Parts No. Description Q'ty Remarks
RHES HaEs M a B W ME | W F
1| 900-01-74112 Reverse Solenoid Joint Rod VIS VIV RN ST 13- Pl 1
2 900-01-74120 Reverse Spring YN =ARTYu" 1
3 900-01-74131 Reverse Spring Adjuster N =RRYA TS RS- 1
51 0181-105001 HN, M5

1

22




1-7-5

FRARIWBT L3V TYig

FR BELT TENSION ASSEMBLY

FRARMLMT LAY TPyl

900-01-75002 1-7-5 FR BELT TENSION ASSEMBLY 900-01-75002

Ref.No. Parts No. Description Q'ty Remarks
RHEE S B SR ME ) W&

1 900-01-75113 Idler Pulley T4F3=-7-1)- 1

2 900-01-75122 Idler Pulley Bracket {(A) T4F'3-0-3=-7"34+ (A) 1

3 | 0611-020628N Ball Bearing, 628zz B =RATTYSY | 6282z 1 |NTN

4 0511-122412 Stop Ring, H-24 Abg7YUhT, H-24 1

51 0111-108015 HBS, MBx15 1

52 0311-081816 PW, Ma 2

23



1-7-6

24

FRUL /AR Pyiq
FR SOLENOID ASSEMBLY

900-01-76001

FRUL/AE TPwirg
1-7-6 FR SOLENOID ASSEMBLY 900-01-76001
Ref.No. Parts No. Description Q'ty Remarks
AHES| HSES B &2 H BE| % =
1 900-01-76113 FR Solenoid Base FR YL/{bA'=3 1
2 900-01-76121 Reverse Solencid Link Plata NS VIVEL W PT P AT 1
3 | 900-01-76132 Feed Roller Opener 24-b'a-3-%-7'- 1
4 | 0411-304015 Spring Pin, ¢ 4x15 ATVNEY, dax15 1
5 | 0890-320010 Bush, 6x22 #7'971, 6122 1
6 | 0411-306015 Spring Pin, ¢6x15 ANUNE Y, Pex1s 1
41 | 900-01-76400 Solenoid Set (SOL3) YL/{+ 9k (SOL3) 1 | 216C8A02
42 | 900-01-76500 Solenocid Set (SOL1) Yu/{+F £k (SOL1) 1 | 216D8A03
51 | 0111-306040 HBS, M6x40 1
52 | 0111-105045 HBS, M5x45 1
53 | 0111-104010 HBS, M4x10 2
54 | 0111-104008 HBS, M4x8 2
55 | 0112-004025 HBS, M4x25 (SUS) 1 | &xP
56 | 0181-106001 HN, M6 2
57 | o0181-105001 HN, M5 2
58 | 0181-104001 HN, M4 1
60 | 0321-040810 SW, M4 4




YN—ZPy—O—F5—FPuiq
1-7-7 REVERSE UPPER
ROLLER ASSEMBLY

(41)

900-01-77002
906-50-32001 3% 6mm

YIN=RTF 98 —0—5—Fyiq

1-7-7 REVERSE UPPER 900-01-77001
ROLLER ASSEMBLY 906-50-32001 6mm
Ref.No. Parts No. Description Q'ty Remarks
RHUES aEE ) MR W&
1 900-01-73111 FR Upper Roller Shaft FRTYN -0~3-%47} 1
5 0511-130808 Stop Ring, S-8 Abg7uY, S-8 1
41 900-01-77112 Reverse Upper Roller Set YN =79 -0=5- 19 1 | 9~155mm
(41) 906-50-32311 Reverse Upper Roller Sat U =AT9n -0-5-t9b 1 | 5~Bmm

25



BRI L—T FSVAWINSE R D

1-8 RIGHT BANDWAY SLIDING GROUP  904-01-80002 1-8 RIGHT BANDWAY SLIDING GROUP  904-01-80002
Ref.No. Parts No. Description Q'ty Remarks
RHES HaES B & B W Bk WO

1| 900-01-80110 Right Bandway Arm Shaft 7-Lyy7b 1
900-01-80123 Right Bandway Rail BN Idb-p 1
906-50-35110 Right Bandway Rail BN {b-b 1
3 800-01-80130 Right Bandway Spring HNUNI{ 2790 1
4 | 0511-111010 Stop Ring, E-10 Ab97YvY E-10 1
5 | 900-22-19110 Right Bandway Stopper BNV Ay - 1
41 904-01-81002 Right Bandway Arm Assembly BN T-LT 994 1

51 0111-105020 HBS, M5x20 1
52 0151-105012 TMS, M5x12 2

26



1-8-1

BINURDTAT—LTPui4
RIGHT BANDWAY ARM ASSEMBLY

904-01-81002

BIAUEIIAT—L Too4

1-8-1 RIGHT BANDWAY ARM ASSEMBLY 904-01-81002
Ref.No. Parts No. Description Q'ty Remarks
RHES BREs e B & &

1| 900-01-81113 Right Bandway Arm HA9A{T-h 1
2 | o900-01-81121 Right Bandway Bracket Bk {7 39k 1
5 | 900-01-81152 Right Bandway Joint ETW T PR TP 1
6 | 0611-020638 Bearing, 6382z A'TIYY, 63Bzz 1
7 | 0411-308022 Spring Pin, ®B8x22 ATYUIE Y, @Bx22 1
8 | 0520-131210 Bush, MB1210-20FDU 7'9%1, MB1210-20FDU 1
9 | 0520-111210 Bush, MB1210DU 792, MB1210DU 1
10 | 0520-140605 Bush, 80F-0605 7"9¥1, BOF-0605 2
11 | 0511-130607 Stop Ring, S-6 Ab97Y2Y, S-6 1
12 | 926-01-81170 Joint Bolt VEIP T N T 1
13 | 900-01-40141 Hater Tension Spring E-4-8127°Y24° 1
52 | 0111-105020 HBS, M5x20 1
53 | 0111-105012 HBS, M5x12 2
55 | 0181-106001 HN, M6 1
56 | 0181-105001 NM, M5 1
57 | 0311-081816 PW, M8 1
59 | 0311-051208 PW, M5 2
60 | 0321-050913 SW, M5 6

27



F—Fa1zuk F—Fa=wh

ARCH UNIT 2 ARCH UNIT
F—F1=wh EF 7—F 1=vk EF
ARCH UNIT LEFT LOWER (850H~) 2-1 ARCH UNIT LEFT LOWER (850H~)
Ref.No. Parts No. Description Q'ty | Remarks
RHES| HAES e EH BME| W E
1 | 801-62-10110 | Band Guide, Left C.C. BSOW NUMH A () c.c. 850w 1 | 850H~
2 | 900-62-10170 | Flap, Entrance Special Size 7397 (AQ) f§+F 1
3 | 901-62-10151 | Flap, Left Lower 100L 7397 (EF) 100L 1
4 | 900-62-10140 | Bandway, Entrance Special Size N'Vb91{ (A 0O) $+ 1 | 9~155mm
906-62-10110 | Bandway, Entrance Special Size N'Yh91{ (A Q) 4% 1 | 5~6,1/4", Ex8~12mm
5 | 901-64-10130 | Bandway, Left Lower NI (ET) 1 | 9~155mm
906-22-12110 | Bandway, Laft Lower NI (ET) 1 | 5~6, 1/4", Ex9~12mm
6 | 900-02-30221 | Flap Stand 739725 3
7 | 900-02-30310 | Arch Flap Spring, ¢ 0.8 T-F7397°27°0u0°, ¢08 3 |9~155mm
(7) | 906-02-30310 | Arch Flap Spring, ¢ 0.8 T=F7397° 27000, ¢0.8 3 | 5~6, 1/4", Ex9~12mm
8 | 900-02-10131 | Band Guide Left Spacer NURHAY () ReFAN -4 - 1
41(41) 41 900-02-30300 | Arch Flap Spring Sat, ¢ 0.8 T-$7397° 277000 %4k, p08 3 | 9~155mm
(41) | 906-02-30300 | Arch Flap Spring Set, 0.8 T-$2397°27°Yu0 e9b, P08 3 | 5~86,1/4", Ex9~12mm
6. 51 | 0111-108015 | HBS, M8x15 2
W& ,/ 52 | 0111-105015 | HBS, M5x15 2
. N 53 | 0111-105010 HBS. M5x10 2
w 54 | 0181-105001 HN, M5 6
J 55 | 0291-104101 HN-C, M4 4
56 | 0311-081616 PW, M8 2
! L —2 57 | 0311-051208 PW, M5 7
58 | 0321-081520 SW, M8 2
l\ 59 | 0321-050913 SW, M5 4
54
57
~ i é/ 54
B @/
\\‘-
3




F—Fa1zwk &

T—F 1=wbk &
2-2 ARCH UNIT LEFT (400W~600W) 2-2 ARCH UNIT LEFT (400W~600W)
Ref.No. Parts No. Description Q'ty Remarks
RHES HRES & & ¥ i *
1 904-20-12111 | Arch Frame, Left 400H 7-F7b-4 (%) 400H 1 | 400w
904-20-13111 | Arch Frame, Left 500H T-#7b-4 (%) 500H 1 | s00W
904-20-14111 | Arch Frame, Left 600H T-#7b-4 (X) 600H 1 | 600w
(1) | 904-66-12120 | Arch Frame, Left 400H T-#7b=4 (%) 400H 1 | 400W, 1650w~
904-66-13120 | Arch Frame, Left 500H 7-F#7L-4 (%) 500H 1 | 500W, 1650W~
904-66-14120 | Arch Frame, Left 600H 7-#7b-4 (%) B0OH 1 | BOOW, 1650W~
2 904-20-12120 | Arch Cover, Left 400H T=F4n"- (Z&) 400H 1 | 400W
904-20-13120 | Arch Cover, Left 500H T-F#hn'- (X) 500H 1 | 500w
904-20-14120 | Arch Covar, Left 600H T-#hn"- (&) sooH 1 | 60OW
3 900-20-12170 | Side Flap, Laft 400H 7397 (&, EH) 400H 1
900-20-13170 | Side Flap, Left 500H 7317 (&, EM) 5004 1
900-20-14170 | Side Flap, Left &00H 7397 (&, EH) 600H 1
4 900-20-12150 | Bandway, Side 400H NUF9r{ (FEE) 400H 1
| 900-20-13150 | Bandway, Side 500H NUb91{ (FEE) s00H 1
: 900-20-14150 | Bandway, Side 600H Uk 9x{ (FEE) 600H 1
(4) | 906-20-12110 | Bandway, Side 400H N9 (FEE) 400H 1 | 5~6, 1/4", Ex9~12mm
906-20-13110 | Bandway, Side 500H WU 14 (ZEE) 500H 1 |5~6, 1/4", ExX9~12mm
906-20-14110 | Bandway, Side 600H Nub91{ (EH) s00H 1 [5~6,1/4", Ex8~12mm
5 900-02-30221 | Flap Stand 7397 R4 2
6 900-02-30310 | Arch Flap Spring, ¢ 0.8 T-F2797A74Y, po8 2 | 9~155mm
52 m (6) 906-02-30310 | Arch Flap Spring, ¢ 0.8 T=-F2397°A7°7040°, ¢0.8 2 | 5~6,1/4", Ex9~12mm
41(41) LL/
/ 5(2;/\ /\4/ 41 | 900-02-30300 | Arch Flap Spring Set, $0.8 T7-F7397A7Uud ¢k, 608 | 2 | 9~155mm
249/ 5/ % (41) | 906-02-30300 | Arch Flap Spring Set, ¢0.8 7-#7397°27u4 ¢vb, ¢08 | (@) |5~6, 1/4”, Exd~12mm
fr
/6(6} \
Lol 5 3 51 | 0181-105001 | HN, M5 4
. %( 52 | 0291-104101 | HN-C, M4 MBEESEFob, M4 2 | 400wW~500W
7‘ (52) | 0291-104101 HN-C, M4 MAEES 9, M4 3 | 600w
41(41) /gf 53 | 0151-105008 | TMS, M5x8 2
54 54 0311-051208 PW, M5 2
1 55 0111-106012 HBS, Méx12 1
53 56 0321-061215 SW, M6 1
51 /? 57 0311-061310 PW, M6 1

29



2-3

30

53

FP—F1=wk E

ARCH UNIT UPPER (850H)

~ 41(41)
sl b ~
~ /N

‘..\ S 9(9) "-\\;

/
ay
= G

55 ™ ’ 8/

| (ﬂ\7 S

| é’ﬂ |7 et

| | e 565
| "'ﬂ. e =< !
N giros s

L

7—F a=vwh E

2-3 ARCH UNIT UPPER (850H)
Ref.No. Parts No. Description Q'ty Remarks
RHES| HaHS 88 R W HE| W F
1 900-62-10120 Arch Frama, Upper 850W T-F#7b-A4 (L) ssow 1 | B50H
2 904-62-10210 Arch Cover, Upper 850W T-#hn'- (k) asow 1 | 850H
3 900-02-30110 Flap. Upper 7397 (k) 1
4 900-20-13160 Side Flap, Right 500H 7397" (HEE) 5004 1
5 900-02-20120 Bandway , Upper Nk (k) 1 | 9~155mm
906-02-20120 Bandway, Upper Nub9{ (B 1 |5~6, 1/4", Ex39~12mm
6 900-62-10160 Bandway, Extension 200L  n"2F914 (EEH) 200L 1 | 9~155mm
906-62-10130 Bandway, Extension 200L  A'VF9z{ (EE&) 200L 1 |5~86,1/4", Ex9~12mm
7 800-02-10111 Connecting Pate EER 2
8 900-02-30221 Flap Stand 73973501 4
9 800-02-30310 Arch Flap Spring, ¢0.8 T-$2397°27°04Y, 908 4 | 9~155mm
(9) | 906-02-30310 Arch Flap Spring, 0.8 T-$3397°A7Yu0, p08 4 |5~6,1/4", Ex9~12mm
4 800-02-30300 Arch Flap Spring Set, #0.8 T7-#7797°A77Uy¥ &4}, 0.8 4 |9~155mm
(41) 806-02-30300 Arch Flap Spring Set, 0.8 T7-$7797°A7Yu) 49}, ¢08 | (4 |5~6, 1/4", Ex9~12mm
51 0181-105001 HN, M5 8
52 0291-104101 HN-C, M4 MAEETI, M4 5
53 0151-105008 TMS, M5x8 2
54 0251-105010 HFS, M5x10 AARMSME M, M5x10 4
55 0291-105099 HBB, M5x10 FRANRSFIVE M, M5x10 4
56 0311-051208 PW, M5 4




F—Fizwt B

F—F a=vk &

Remarks
w_*

400W, ~1450H
500W, ~1450H
600W, ~1450H
400W, 1650H-1850H
500W, 1650H-1850H
600W, 1650H-1850H
400W, 2050H~
500W, 2050H~
600OW, 2050H~

9~155mm
9~155mm
9~155mm

5~6, 1/4", Ex9~12mm
5~6, 1/4", Ex9~12mm
5~6,1/4", Ex9~12mm

9~155mm

5~6, 1/4", Ex9~12mm

ERiRLE
Ex Spec.

9~155mm

5~6, 1/4”, ExX9~12mm

400W~500W

2-4 ARCH'UNIT RIGHT (400W~ 600W) 9.4 ARCH UNIT RIGHT (400W~600W)
RefNo. Parts No. Description Q'ty
RbES| HEES B &% W B

1 | 901-20-12110 | Arch Frame, Right C.C400H T7-F7V-A4 (35) C.C400H 1

901-20-13110 | Arch Frame, Right CC500H 7-#7b-A4 (%) C.C500H 1

901-20-14110 | Arch Frame, Right C.C600H T-#7L-A4 (45) C.C600H 1

(1) | 904-66-12110 | Arch Frame, Right 400H 7-#2b-4 (45) 400H 1

904-66-13110 | Arch Frame, Right 500H 7-#7b-4 () 500H 1

904-66-14110 | Arch Frame, Right 600H 7-#7b-4 (5) 600H 1

(1) | 911-66-12110 | Arch Frame, Right C.C400H T-#7b-A (45) C.C.400H 1

911-66-13110 | Arch Frame, Right 500H 7-F7b-4 (8) 500H 1

911-66-14110 | Arch Frame, Right 600H 7-F2b-4 (8) 600H 1

2 | 900-20-12130 | Arch Cover, Right 400H T-Fhn"- (/) 400H 1

900-20-13130 | Arch Cover, Right 500H T-Fhn"- (&) 500H 1

900-20-14130 | Arch Cover, Right 600H T-#hn"- () 600H 1

3 | 900-20-12170 | Side Flap, Left 400H 7397 (&, TEE) 400H 1

900-20-13170 | Side Flap, Left 500H 7397 (&, EE 500H 1

900-20-14170 | Side Flap, Left 600H 7577 (&, EH) 600H 1

T 4 | 900-20-12150 | Bandway, Side 400H NYF91{ (BE) 400H 1

s 900-20-13150 | Bandway, Side 500H N'YF91{ (BE) 500H 1

52 Mg 900-20-14150 | Bandway, Side 60OH UM 914 (EE) 600H 1

e (4) | 906-20-12110 | Bandway, Side 400H N'UFY{ (BE) 4004 1

/’ R e 906-20-13110 | Bandway, Side 500H NF91{ () 500H 1

. RO 105 N N 906-20-14110 | Bandway, Side 600H NUFG24 (BE) 600H 1

~. eeiNla 5/ 33 5 | 900-02-30221 | Flap Stand o 2

/ 5/ " ’fo% , 6 | 900-02-30210 | Arch Flap Spring, ¢0.65 7-%7397° 27007, 9065 2

¥ ?'{(f VAt (6) | 906-02-30210 | Arch Flap Spring, $0.65  7-#397'27"J2%", $065 2

b | ~_41(41) 7 | 900-02-10140 | Label (StraPack) FA'b (StraPack) 1

11 a1(a1) 8 | 0890-480131 ¥EI-) (7-F18) 2

‘h ; 0890-480132 Safety Marking (Arch) 2
[

X L ! 3| 900-02-30200 | Arch Flap Spring Set, ¢0.65 T-F7397°227)u9 £9b, p065| 2

! N | (41) | 906-02-30200 | Arch Flap Spring Set, 065 T-#7392°27")u4 &9k, 0065| (2
| j

il v 51 | 0181-105001 HN, M5 4

1 52 | 0291-104101 | HN-C., M4 MBESTH, Me 2

v (52) | 0291-104101 HN-C, M4 mEEESET, M4 3

| | 53 | 0151-105008 TMS, M5x8 2

54 | 0311-051208 PW, M5 2

31



F—F I3y /a—~F~—

F—F75v7 2—F—

2-5 ARCH FLAP CORNER
2-5 ARCH FLAP CORNER
Ref.No. Parts No. Description Q'ty Remarks
RAHES BAES 5 & wi %
1 | 900-02-30120 | Corner Flap 1-1+=-2597 22 | 650W, B50W
900-02-30120 | Corner Flap 1-+-2397 23 | 1050W~
2 | 900-02-30140 | Corner Flap (END) I-+-7397 (HO) 3 | ®W1~31-1-
(2) | 900-02-30140 | Corner Flap (END) 1-1-7397 (WO ) 1 | 1050w~
3 | 900-02-20110 | Bandway Corner, Left Lower N'uF'91{1-1- (ETF) 2 | 9~155mm
906-02-20110 | Bandway Corner, Left Lower N'2F'91{1-+- (EF) 2 | 5~6mm, 1/4"
4 | 900-02-20130 | Bandway Corner, Upper Nubdr{a-+- (k) 2 | 9~155mm
906-02-20130 | Bandway Corner, Upper Nybgz{a-1- (k) 2 | 5~6mm, 1/4"
5 | 900-02-30221 | Flap Stand 7397 350 22 | 650w, 850W
900-02-30221 | Flap Stand 7597 2504 23 | 1050w~
6 | 900-02-30210 | Arch Flap Spring, ® 0.65 T-#7397°374%9" (¢ 0.65) 12 | ®/3~43-1- 650W, 850W
9~155mm
900-02-30210 | Arch Flap Spring, ¢ 0.65 T-$7397°3749 (¢ 0.65) 13 | Wa~43-+- 1050W~
9~155mm
906-02-30210 | Arch Flap Spring, ¢ 0.65 T-#7397°377 49 (H 0.65) 12 | ®3~43-f- 650W, B50W
5~6mm, 1/4" Ex9~12mm
906-02-30210 | Arch Flap Spring, ¢ 0.65 T-$7397°3729 (@ 0.65) 13 | Wa~431-+- 1050W~
5~6mm, 1/4" Ex9~12mm
7 | 900-02-30310 | Arch Flap Spring, ¢ 0.8 T-#7397° 3799 (9 0.8) 11 | #®1~23-+-, 9~155mm
906-02-30310 | Arch Flap Spring, ¢ 0.8 T-$7397° 2729 (9 0.8) 11 | #Wi~23-1-,
5~6mm, 1/4" Ex9~12mm
8 900-02-30170 | Corner Flap (END) 1-+=-7397" (HOB) 1 | 650W, 850W
9 | 900-02-30423 | Flap Joint Bolt 7397 4 U E M 1
10 | 0492-120500 | Snap Pin, No5 At97°t’Y, No5 2 |sus
41 | 900-02-30200 | Arch Flap Spring Set, $0.65 T-F7397°27)u9'¥9k, 9065 11 | Wa~41-+- 650w, 850W
9~155mm
4z 41 900-02-30200 | Arch Flap Spring Set, ¢ 0.65 7-F7397° A7) k9k, d065| 12 | H3~41-1- 1050w~
9~155mm
. N I_ (41) | 906-02-30200 | Arch Flap Spring Set, $0.65 7-$7377°27")24 ¢9b, $065| 11 | M3~42-+- 650w, 850W
! s ~ |_ -| 5~6, 1/4", Ex9~12mm
| | I A S ‘\“ : 7 ' (41) | 906-02-30200 | Arch Flap Spring Set, ¢0.65 T-F7392"A7u) t9k, $065| 12 | Wa~43-1- 1050w~
| o e T’m’ | 5~86, 1/4”, Ex3~12mm
| i % * {7
| ! - R bl i
: | | - /,/ ~. 3 42 | 900-02-30300 | Arch Flap Spring Set, ¢ 0.8 7-F7397'27s¥ kb, 408 | 11 | Hi~21-F- 650W, 850W
: S P 9~155mm
E t ™ - S [ (42) | 900-02-30300 | Arch Flap Spring Set, $08 T7-F7397°A7Yu)"tyk, $08 | 11 | Hi~21-+- 1050w~
: e | | 5~6, 174", Exd~ 12mm
BL > 82
i et R 52 | | 51 | 0181-105001 | HN, M5 44 | 650W, BSOW
["/'L-‘- o 4 o (51) | 0181-105001 | HN, M5 46 | 1050W~
L= Y | | 52 | 0291-104101 | HN-C, M4 MBESTE, M4 14
RN 2 i 53 | 0311-051208 | PW, M5 24 | 650W, 850W
\’_—\(—j . (53) | 0311-051208 | PW, M5 25 | 1050W~
BN
L} ? [
I__TE-_J
a st LT
53
51
32




2-8

F—Fa1z=wb BT
ARCH UNIT RIGHT LOWER

(650H, 850H)

7—F a=vk &F

2-6 ARCH UNIT RIGHT LOWER (650H, 850H)
Ref.No. Parts No. Description Q'ty Remarks
RHES i ES & B W WE| W B
1 901-62-10121 Band Guide, Right C.C. 850W  N'Y}#"{} (#) C.C. 850w 1 | 650H, B50H
2 900-20-12150 Bandway, Side 400H Nub 924 (R 400H 1 |9~155mm
906-20-12110 Bandway, Side 400H N 914 (FED 400H 1 | 5~6,1/4" Ex9~12mm
51 0111-108015 HBS, M8x15 2
52 0111-105010 HBS, M5x10 2
53 0291-104101 HN-C, M4 MEEERT9h, M4 2
54 0311-081616 PW, M8 2
55 0311-051208 PW, M5 2
56 0321-081520 SW, M8 2
57 0321-050913 SW, M5 2

33



2=7

34

BNUEDAT

BNAUFEIA Puid

RIGHT BANDWAY ASSEMBLY  (~850H, 5~6mm, Ex9~12mm) 2-7 RIGHT BANDWAY ASSEMBLY (~850H, 5~6mm.Ex9~ 12mm)
Ref.No. Parts No. Description Q'ty Remarks
RHHS| HagEs B & & W BE| WS
1 906-22-12132 Right Bandway, Upper C.C.850W AnUE9{ (B) c.cssow 1 | ~B50H
2 906-50-22113 Band Adjuster NN Ty RS- 1 | 5~6mm
(2 | 906-51-22112 Band Adjuster NUFTY¥RE- (1) | Ex9~12mm
3 906-50-34162 Right Bandway, Lower BN (P 1
4 906-50-34114 Right Bandway Base NP4 -2 1
5 906-50-34143 Slide Flap 3442397 1 | 5~6mm
o 51 0111-104008 HBS, M4x8 2
52 0151-104012 FMS, M4x12 1
53 0151-104008 TMS, M4 x8 2
54 0291-104101 HN-C, M4 mEESETh, M4 1
55 0311-041008 PW, M4 2
56 0321-040810 SW, M4 2




2-f

52

BNRUFEYAToig
RIGHT BANDWAY ASSEMBLY

(~850H, 9~15.5mm)

BIAUEITA FPuia

2-7 RIGHT BANDWAY ASSEMBLY (~850H, 9~15.5mm)
Ref.No. Parts No. Description Q'ty Remarks
RHEE| HIES B & & B g B =

1 901-62-10162 Right Bandway, Upper C.C.850W Bnubhi{ (E) cossow 1 | ~850H
2 900-02-21122 Band Adjuster NUMTY R R 1
3 900-02-21132 Right Bandway, Lower BN (F) 1
4 900-02-21154 Right Bandway Base BN I{A -2 1
51 0111-104008 HBS, M4x8 2
52 0151-104012 FMS. M4x 12 1
53 0151-104008 TMS, M4x8 2
54 0291-104101 HN-C, M4 MBEST, M4 1
55 0311-041008 PW, M4 2
56 0321-040810 SW, M4 2

35



F—FIL—LLT =T IL—=T F—FHR—h
ARCH FRAME HOLDER GROUP ARCH SUPPORT

(1/2)

2-8

250H~

o

F—FIL—LRILA—F L—T

2-8 ARCH FRAME HOLDER GROUP (1/2)
TF—F HR—+
ARCH SUPPORT
Ref.No. Parts No. Description Q'ty Remarks
AmES|  #eES B2 % H uE| m =
1 904-63-10122 Arch Frame Holder, Upper T-FIb-LkMY - (L) 1 | 1050H, #gi
904-64-10122 Arch Frame Holder, Upper T-FIb-LErY- (L) 1 | 1250H, e
904-65-10122 Arch Frame Holder, Upper T-FIV-LEbY - (B) 1 | 1450H, 2
904-66-10121 Arch Frame Holder, Upper T-FIb-L&MY - (b)) 1 | 1650H, fRie
904-67-10121 Arch Frame Holder, Upper T-FIb-LEMY- () 1 | 1850H, R4
(1) | 904-22-11430 Arch Frame Holder, Upper T-FIb-L&MY - (b) 1 | 1250H, 7-F4%'-+
904-22-11442 Arch Frame Holder, Upper T-FIb-haay- (1) 1 | 1450H, 7-F4%"-b
904-22-11450 Arch Frame Holder, Upper T-FIb-hiMY- (B) 1 [1650H, 7-F4#"-}
904-22-11460 Arch Frame Holder, Upper T-FIb-LkMT - (L) 1 | 1850H, 7-F44 -}
904-68-10121 Arch Frame Holder, Upper T-FIb-LEMy- (b) 1 | 2050H, T-F44 -}
904-69-10121 Arch Frame Holder, Upper T-FIb-LEM- (1) 1 | 2250H, T-F4%"-b
904-70-10121 Arch Frame Holder, Upper T-FIb-LEM- (D) 1 | 2450H, 7-F44"-h
904-71-10120 Arch Frame Holder, Upper T-FIb-LEMY- (1) 1 | 2650H, 7-F44"-h
2 904-63-10141 Arch Frame Holder Cover T-FI0-LEMY -hn'- 1 | 1050H
904-64-10141 Arch Frame Holder Cover T-FIb-LERY -hn'- 1 | 1250H
904-65-10131 Arch Frame Holder Cover T-Fb-LEMY -0 - 1 1450H
904-66-10131 Arch Frame Holder Cover T-FIb-hERY -0~ 1 1650H
904-67-10131 Arch Frame Holder Cover T=FIb=hkry-n"- 1 | 1850H
904-68-10131 Arch Frame Holder Cover T-FIu-LEMY -0 - 1 | 2050H
904-69-10131 Arch Frame Holder Cover T-FIU-hEMY -0~ 1 | 2250H
904-70-10131 Arch Frame Holder Cover T-FIL-hEMY -0 - 1 | 2450H
904-71-10131 Arch Frame Holder Cover T-FIu-LEMY -0~ 1 | 2650H
3 | 904-22-11180 Arch Support, Upper T- AR (D) 1| ~d400w
904-22-11111 Arch Support, Upper 7-FEiE (b 1 | 500W~
[€)] 904-22-11190 Arch Support, Upper T-FiRsaR (b 1 | 650H, 850H
4 904-24-14180 Support Ll 1 | 2250H~
51 0111-108020 HBS, MBx20 6
52 0111-106015 HBS, M6x15 2
53 0111-106012 HBS, M6x12 4
54 0111-105010 HBS, M5x10 2
55 0151-105008 TMS, M5x8 2 | 1050H~1450H
0151-105008 TMS, M5x8 3 | 1650H~2050H
0151-105008 TMS, M5x8 5 | 2250H~2650H
56 0181-108001 HN, M8 4
57 0311-081816 PW, M8 6
58 0311-061310 PW, M6 6
59 0311-051208 PW, M5 2
60 0321-081520 SW. M8 6
61 0321-061215 SW. M6 6
62 0321-050913 SW, M5 2




F—=FIL—LKRNLFE—=TN—T F—FHiR—k

2-8  ARCH FRAME HOLDER GROUP ARCH SUPPORT F—FIL— LN~ N —T
* 2-8 ARCH FRAME HOLDER GROUP (2/2)
2/2) T7—F Hif—k
ARCH SUPPORT (OPTION)
RefNo. Parts No. Description Q'ty Remarks
RHES| Ha®S 8 &% WE| W E
5 904-22-11121 Caster Bracket F425-7"31b 1| 7-F4F-}
6 804-22-11130 Support Bar $& - - 1 T-F%4" -}
7 904-22-11140 Support Angle HWARTIM 2 | 7-FHE b
8 904-22-11150 Arch Cover Support T-FAn'-4% -} 2 | ~1400W, 7-F4& -4
904-22-11150 Arch Cover Support T-FhHn" =%~ 3 | 1600W~1800W, T-F#& -}
9 904-22-11230 Base =1 1| 400W~600W, 7-F4## -}
904-22-11220 Base A'=1 1 | BOOW~1000W, 7-F44 -+
904-22-11210 Base A% 1 | 1200W~1400W, 7-F4#& -}
904-22-11240 Base A'-1 1 | 1600W~1800W, T-F#4 -}
10 0890-130198 Caster, Free Fr25- (B8 2
1 0291-120044 Jack Bolt, M20x130L Yy9¥4 b, M20x130L 2
63 0111-106020 HBS, M6x20 2
64 0111-106015 HBS, M6x15 2
65 0111-106012 HBS, M6x12 12
66 0111-105012 HBS, M5x12 2
67 0111-105010 HBS, M5x10 4 | ~1400W
0111-105010 HBS, M5x10 6 | 1600W~ 1800W
68 0181-106001 HN, M6 2
69 0311-061310 PW, M6 18
70 0311-051208 PW, M5 2
7 0321-061215 SW, M6 16
72 0321-050913 SW, M5 6 | ~1400W
0321-050913 SW, M5 8 | 1600W~1800W

37



F—iLaz=vk

T—az=vk
904-03-90002
3 POOL UNIT 3 POOL UNIT 904-03-90002
T—=NI—EF - T=T74—F In—F
3-1 POOL FEED GROUP 904-03-10002 34 POOL FEED GROUP 904-03-10002
RefNo. Parts No. Description Qty Remarks
AHES| HAES I ¥ &
2 900-03-10140 Touch Lever Spring BFLn -B81220r 1
3 900-03-10130 Limit Switch Brackst NUVETLS, 7799k | 1
4 0511-110808 Stop Ring, E-8 Ab922Y, E-B 1
5 0750-110090 Micro Switch, LS-3 {)n2{9y¥, LS-3 1 | OMRON, VX-013-1A3
6 900-03-11310 Pool Motor Basa T=hE-4-A"=2 1
7 900-03-11320 Drive Roller M347'0-3- 1
8 900-03-11130 Lower Roller Shaft nro-3-y+7h 1
9 0780-160135 Pool Motor 7-hE-§- 1 |E4538-354, 1PH 100V
0780-160133 Pool Motor 7-re-3- 1 |E4537-354, 3PH 300V
10 Condenser T Y- 1 | 1PH 100V
1 0890-480255 Label (Allow) I8N (EEEA A 1| 3PH 200V
41 900-03-11300 Pool Motor Assembly V-RE-5-Ti 1 | 1PH 100V
907-03-11300 Pool Motor Assembly I-RE-5-Toi 1 | 3PH 200V
42 900-03-12200 Pool Shooter In Assembly P =hra-5-4uTe¥4 1
43 911-03-13200 Pool Shooter Out Assembly P=Ra-5-T9hT904 | 1
44 904-03-14000 Pool Touch Roller Assembly 7 -hyIFA-3-Ty 1
51 0111-106018 HBS, M6x18 4
52 0111-105025 HBS, M5x25 4
53 0111-105010 HBS, M5x10 1
54 0111-105008 HBS, M5x8 2
55 0111-104014 HBS, Mdx14 2
56 0111-104010 HBS, M4x10 1
57 0271-106040 SNB, M6x40 1
58 0161-106050 PMS, M3x15 2
59 0121-106010 HSS, M6x10 1
60 0181-106001 HN, M6 1
61 0291-104101 HN-G, M5 MmEERET9E, M5 1
62 0191-106001 CN, M6 Ht9k, M6 1
63 0311-061310 PW, M6 1
64 0311-051310 PW, M5 3
65 0311-041008 PW, M4 3
66 0311-030805 PW, M3 2
67 0321-050913 SW, M5 3
68 0321-040810 SW, M4 3
69 0321-030607 SW, M3 1




3

1-2

F—na—B—A T vy

POOL SHOOTER IN ASSEMBLY

T=Noa—8—(r Fuid

900-03-12200 3-1-2 POOL SHOOTER IN ASSEMBLY 900-03-12200
RefNo. Parts No. Description Q'ty |Remarks
RHES| HE%S HALH uE =

1 900-03-12210 Pool Shooter In, Upper T=bra--{x L) 1
2 900-03-12220 Pool Shooter In, Lower T=pa=-3-{u(F) 1
3

4 900-03-12230 Pool Shooter Guide In PR DR B R V) 1
5 900-03-12240 Pool Shooter Bracket =Wra-9-7"3hy} 1
51 0026-104012 HBS-SP, M4x12 2
52 0131-105020 HB, M5x20 1
53 0181-105001 HN, M5 1

51

39



Tl a—F—F IR Pyig F—=a—8—TFIk Pyiq

3-1-83 POOL SHOOTER OUT ASSEMBLY 911-03-13200 3-1-3 POOL SHOOTER ASSEMBLY 911-03-13200
Ref.No. Parts No. Description Q'ty | Remarks
AHER BaES B s A BE | &
1 911-03-13211 Pool Shooter Out, Upper 7=ho1-3-794 (£) 1
2 911-03-13221 Pool Shooter Out, Lower T=ha1=-4-79k (F) 1
3 911-03-13230 Pool Shooter Out, Right 7' =hia-5-79k (&) 1
4 900-03-13140 Pool Shooter Out, Left 7=hya-4-T9k (&) 1
51 0111-104010 HBS, M4X10 4
52 0311-041008 PW, M4 4
53 0321-040810 SW, M4 4
52 -~
53 j/{f‘/ |
51 B |
E 4 |
! ’o'
I
e
LT
}— o
“‘-._____3
& 2
o N
0 Q
l 53 o z}O
/ § G’z}
52 . /
/
&

40



F—LayFa—5—TFyiq

=By FO—5— Fyiq

3-1-4  POOL TOUCH ROLLER ASSEMBLY  904-03-14000 3-1-4  POOL TOUCH ROLLER ASSEMBLY  904-03-14000
Ref.No. Parts No. Description Q'ty | Remarks
REES| HSES 85425 B | & %

1 900-03-14110 Eccentric Shaft LEuyy7b 1
2 904-03-14120 Touch Lever aFbn’- 1
3 900-03-14210 Lower Roller A7O-3- 1
4 0611-026904 Bearing, 6904zz ATYYY, 69042z 1
5 0491-120600 Snap Pin, ¢ 6 At97ty, 6 1
6 | 0511-123716 Stop Ring, H-37 AbyTYYH, H-37 1
7 0520-111015 Bush, MB1015DU 7'9¥%1, MB1015DU 2
8 0890-180015 Rubber Knob, KP-103 Fn-4"y7", KP-103 1
41 900-03-14200 Lower Roller Set n7n-j-+4t 1
51 0311-061310 PW,. M6 2

41



DRy FERT T
3-2 SELF-LOADING GROUP

904-03-20001

— (2)

42

ILAyFEE Tn—7F

3-2 SELF-LOADING GROUP 904-03-20001
Ref.No. Parts No. Q'ty | Remarks
RuES| BAES AN

1 900-03-20111 Tube Holder Bracket Fa-7" &MY =75 9h 1
2 911-03-20212 Wire 4¥- 1
3 900-03-20220 Wire Adjust Bolt T{¥=T 9 ¥ ALE b 1
4 900-03-20310 Pusher Bracket 7"9%%=7"3 9k 1
5 900-03-20320 Holder Collar why-h3- 2
[ 900-03-20330 Pusher Plate 7994=7"b=} 2
7 900-03-20350 Hinge Collar (VP8 b 1
8 900-03-20360 Pusher Return Spring PRI E S P T 1
9 | 900-03-20371 Wire Spring Y-y 1

10 900-03-20380 Hold Bolt F=MER M 1

11 0290-204100 Nylon Nut, M4 t{0ut9k, M4 1

12 0890-320013 Spacer, 4x15 AN -4-, 4x15 1

41 911-03-20203 Pusher Wire Set P-4 ¥-129} 1

42 904-03-21000 Self- Loading Flap Assembly VU89 FEMITIVT I 1 | 6~155mm

804-50-23000 Self- Loading Flap Assembly VoY FERITIVT 94 1 | 5mm

51 0111-105015 HBS, M5x15 2

52 0111-105012 HBS, M5x12 2

53 0111-104035 HBS, M4x35 2

54 0111-104025 HBS, M4x25 2

55 0111-104010 HBS, M4x10 2

56 0181-106003 HN(T), M6 1

57 0181-105001 HN, M5 1

58 0181-104001 HN, M4 3

59 0311-051208 PW, M5 5

60 0321-050913 SW, M5 4

61 0321-040810 SW, M4 3




IUEIFEMTTIT P YA 904-03-21001 A

-2- - - -50- *5
digs!  SblFsLOANNAIRLATASEEMBLT SSURSl: Wi 3-2-1 SELF-LOADING FLAP ASSEMBLY  904-03-21000
904-50-23000 %5mm
Ref.No. Parts No. Description Q'ty | Remarks
RHES| HaBE 8 & 2 W ME |
1 904-03-21110 Self-Loading Flap Base o895 EMITIIA -2 1
4 904-03-21210 Self- Loading Flap, Right Y497 EMIT9 (B) 1
5 900-03-21220 Barrier Plate NY7IL=h 4 | B~155mm
900-03-21220 Barrier Plate nNY77°b =4 2 | 5mm
6 900-03-21230 Magnet, 2BL X 6.5W X 5t 713479 39k, 28L X 6.5W X 5t 4 |6~155mm
900-03-21230 Magnet, 28L X 65W X 5t 7134bI0 %9k, 2BL X 6.5W X 5t 2 | 5mm
7 904-03-21310 Self-Loading Flap, Left TFERAITIT (E) 1
8 904-03-21141 Self-Loading Guide A DTN A 1
9 904-03-21151 Self- Loading Guide B I FERAN (Y B 1
41 Self-Loading Flap, (Right) Set  7v37F %7547 (&) t9b 1
42 Self-Loading Flap, (Left) Set U89 ENAIIYT (B ek 1
51 0161-103010 PMS, M3x10 4
52 0161-103008 PMS, M3x8 2
53 0181-103001 HN, M3 4
54 0311-030805 PW, M3 6
55 0321-030407 SW, M3 6

(S IS RN | o
[FVI ) I - S

43



3-3

44

=Ry s 2T -7

POOL BOX GROUP

904-03-30000
904-50-30000

% 5~6mm

T—LBusR T—7

3-3 POOL BOX GROUP 904-03-30000
Ref.No. Parts No. Description Q'ty | Remarks
BHES| NEES Ul | =

1 911-03-30110 Pool Cover 7 =mhn- 1

2 904-03-30111 Pool Box Door =Mk 99ANT 1

3 904-03-30121 Pool Cover, Upper 7=Min' - (k) 1

4 900-03-30141 Guide Block {7099 1 | 14~155mm
900-03-30190 Guide Block 4+ 709y 1 9~12mm, 3/8"
906-03-30141 Guide Block {F 7099 1 5~6mm, 1/4”

5 904-03-30140 Strap Keeper e ]

6 900-03-30170 Pool Cover Holder T T 8

7 0890- 160002 Magnet Catch, C-100B-2 4'%9b$y4F, C-100B-2 1

8 0491-120500 Snap Pin, $5 At97Ey, @5 1

9 904-03-30130 Balance Bar NFyAN- 1

10 900-03-30221 Balance Bar Holder NIYAN -k - 1

11 900-03-30232 Balance Bar Shaft NIUAN =47b 1

12 904-03-30311 Pool Switch Base T=RA{9FA"-2 ]

13 904-03-30150 Adjuster Bracket TY ¥ A9-7"3 9k ]

14 0611-060029 Bearing, MF128zzS A'TUYY, MF1282zS 2

15 0750-110090 Micro Switch, LS-4 {InA{9F, LS-4 1 OMRON VX-013-1A3

16 900-03-30162 Balance Bar Spring NIUAN =R 1

17 300-01-72140 Feed Upper Roller Spring Adjuster 1

2=-FTan-0=-3-R7N0' 7 ¥ RS-

51 0111-105030 HBS, M5xX30 3

52 0111-105020 HBS, M5x20 1

53 0111-105010 HBS, M5X10 2

54 0141-104030 FMS, M4x30 8

55 0151-105008 TMS, M5X8 1

56 0161-105050 PMS, M5X50 1

57 0161-103015 PMS, M3X15 2

58 0161-103008 PMS, M3x8 2

59 0131-104025 HB, M4xX25 2

60 0291-104101 HN-C, M5 2

61 0181-106001 HN, M6 2

62 0181-105001 HN, M5 4

63 0181-104001 HN, M4 2

64 0181-103001 HN, M3 2

65 0311-051208 PW, M5 4

66 0311-030805 PW, M3 6

67 0321-050913 SW, M5 3

68 0321-030407 SW, M3 2




J—jL1=wk

J—jLazyhk
4 REEL UNIT 904-04-90001 4 REEL UNIT 904-04-90001
Y—ngn—7 =i Gn—7
4-1 REEL GROUP 904-04-10000 4-1 REEL GROUP 904-04-10000
Ref.No. Parts No. Description Q'ty |Remarks
AHES| MHEsS e HE A
1 600-04-10211 Reel Nut Handle =RFabnst b 1
2 125-04-10112 Reel In Circular U=R{o%-%213~ 1
3 125-04-10122 Reel Out Circular U-AT b =15~ 1
4 125-04-10210 Rear Nut U7 +ab 3
5 900-04-10150 Reel Center Guide -Ress-h'{+ 3
6 0890-480027 Arrow Label (Right Direction) J-hEIEH EIAS ) 1
7 0890-480161 Arrow Label (Nut Handle) 1 |EX
0890-480162 ' 32 VR e ETYIVIN -] 1 EriRae
41 905-04-11000 Free Angle Bracket Holder Assembly 1
=T Wb sMT=T994
51 0017-106025 HBS-S, M6x25 1
52 0017-106012 HBS-S, M6x12 6
53 0311-062016 PW, M6 (O.D. 20, t1) 1

45



=T WAy =Tty IN=FoINT Sk — T4

d+1=1 FREE ANGLE BRACKET 905-04-11000 4-1-1 FREE ANGLE BRACKET 905-04-11000
HOLDER ASSEMBLY HOLDER ASSEMBLY
Ref.No. Parts No. Description Q'ty |Remarks
RHES HaEs AR FR BE E
1 342-04-11110 Free Angle Bracket Holder W=To b7 39k - 1
2 125-04-11110 Free Angle Roller Bracket =799 b0=3-2"39b 1
3 | 100-04-11131 Band Guide Roller Ny h A e-3- 1
4 | 0421-106030 Rivet, ¢ 6x30 In'gh, ¢ 6x30 1
5 | 0512-210600 PN, ¢6 T1vatab, @6 1
6 | 0422-108040 Rivet, ¢ Bx40 Ya'gb, ¢ Bx40 1
51 | 0111-108015 HBS, M8x15 1
52 | 0121-106006 HSS, M6x6 1
& 53 | 0311-081816 PW, M8 1

51




U—ILHIET L—F . ! —LEEs L— :

4-2 REEL CONTROL GROUP . 904-04-20002 4-2 REEL CONTROL GROUP 904-04-20002
Ref.No. Parts No. Description Q'ty Remarks
RHES HaES HRET #i ¥

1 900-04-20310 Reel Unit Base U=pazgla'=2 1

2 900-24-13610 Reel Shaft, Left =Rx7h () 1] 3s0L

3

4 904-24-13140 Brake Tension Holder TU=47vavking'~ 1

5 900~-04-20150 Brake Tension Holder Shaft  &L4'=447} 1

. 8 900-04-20161 Brake Belt Tightener TU—£A LA b= 1
H 7 342-04-20192 Brake Tension Arm Spring 1
PAT S VI SN G

8

9 0770-140040 Spacer AN=tp— 2 |ID@15x0D ¢ 20.5x10.1
10 900-04-20400 Reel Brake Pulley Set U=R7V=%7"-)—47} 1
1 0611-026005 Bearing, 6005zz ATILY, 60052z z
12 0511-124718 Stop Ring, H-47 AbTNY, H-47 2
13 0511-111916 Stop Ring, E-19 Ab 7YY, E-19 1
14 0511-111210 Stop Ring, E-12 AMTYYY, E-12 3
15 0520-111515 Bush, MB1515DU 77%a, MB1515DU 2
17 100-04-20190 Brake Tension Spring Ring 1

PATE eV Y

18 905-04-20110 Reel Base Holder Y=AA"=2HNs - 1
19
20 904-24-13130 Spring Hook ALY 790 1
41 904-04-21000 Reel Brake Arm Assembly Y=A7'b=4T7—-LT7%4 1
42 900-04-22000 Brake Belt Assembly PAT Y A5 L 1
51 0111-106025 HBS, M6x25 2
52 0111-106020 HBS, M6x20 4
53 0111-106012 HBS, M6x12 4
54 0111-106008 HBS, M6x8 2
55 0121-106020 HSS, M6x20 2
56 0291-106211 HBB, M6x20 RANRMK LKL 3
57 0181-106001 HN, M6 6
58 0321-061215 SW, M6 8
59 0311-061310 PW, M6 4

47



=W ITL—FFP—LTyiq

J—IWTL—F7—L Fuidg

4-2-1 REEL BRAKE ARM ASSEMBLY ~ 904-04-21000 4-2-1 REEL BRAKE ARM ASSEMBLY  904-04-21000
Ref.No. Parts No. Description Q'ty |Remarks
RuES| BaES BRAH BE 5%
1 905-04-21110 Reel Brake Arm Reverse Y=-7U-%7-4 G#) 1
2 100-04-11131 Band Guide Roaller N a-3- 1
3 100-04-22110 Free Slide Roller Brackat =234 0=3-7"379b 1
4 0421-106030 Rivet, ¢ 6x30 a'gh, ¢6x30 1
5 0512-210600 PN, ¢6 Pyvatak, @6 1
6 0311-081816 PW, M8 1
7 | 100-04-20190 Brake Tension Spring Ring PR S POV VU DTN 1
8 114-04-20140 Brake Arm Spring Adjuster TU=$T-LATVI T ¥ RS- 1
9 114-04-20130 Brake Arm Adjuster Spring Hook  7°b=%T7-LT ¥ ¥249=-27"Y24" 794 1
51 | 0111-106025 | HBS, M6x25 1
52 | 0181-106001 | HN, M6 1
1
=]
8
|
52
8

s




4-2-2

To—FAIbTFyig

BRAKE BELT ASSEMBLY

7

51

To—FR)Lb Fuig

900-04-22000 4-2-2 BRAKE BELT ASSEMBLY 900-04-22000
Ref.No. Parts No. Description Q'ty |Remarks
AHES| MRES BREH BE |
1 900-04-22111 Brake Belt TU=%A"0b 1
2 900-04-22120 Brake Belt Holder TU=$A"RbENY - 1
3 900-04-22130 Brake Belt Holder Collar TU=$A"RbEMY =17~ 1
51 0112-004020 HBS, M4x20 (SUS) 3
52 0292-204100 HN, M4 t4Rstyb, M4 3

49



54

50

RTE41=whk
BODY UNIT

BT FN—7
BODY GROUP (1/2)

904-05-90001
904-05-10001

RTFs 2=wk
5 BODY UNIT
RFqs -7

5-1 BODY GROUP (1/2)

Ref.No. Parts No. Description Q'ty Remarks
BHES| HIRS 78 %
1 904-05-10320 Body Frame HEI-4 1 | ~2050H

904-22-11710 Body Frame EEIV-4 1 2250H~
2 904-05-10151 Side Panal LYY 1 ~2050H
904-22-11171 Side Panel LELiEY 1 2250H~
3 | 904-61-10310 Upper Table, Front E@EF-7' (4D 1 | 650H
904-62-10310 Upper Table, Front E@ET-7M (BD 1 | 8s0H
904-64-10310 Upper Table, Front E@ET-7'0 (B 1 | 1050H~
4 904-05-10360 Upper Table, Rear L@ET-7'0 () 1
5 904-62-10120 Arch Frame Cover T-FIb=hLin'- 1 | ~850H
6 904-80-50120 Transformer Caover Bracket bFv AN =T"509b 1 | Ex Spec.
7 904-80-50112 Transformer Cover pIuAAN - 1 | Ex Spec.
8 904-05-10140 Rear Panel JIn'3p 1
9 904-05-10251 Control Motor Cover IkA-HE-§-Hn'- 1
10 904-05-10211 IC Box Bracket ICE 99200 =7 ryb 2
1 0890-480089 BE-) (BERR 1 | Emsma
12 0890-480063 Safety Marking (Electrical, L) 1 Ex Spec.
13 904-05-10310 Arch Cover Stay, Right T-FO0 =27 () 1 | ~850H
14 904-05-10160 Door Hinge, Upper FrEYY (L) 1
15 904-05-10170 Door Hinge, Lower FTES (P 1
16 0890-480152 INMN Y DELA) 1
0890-480153 Label(Loading) 1 Ex Spec.
17 904-05-10121 Front Door J0ubT 1
(17 904-86-10212 Front Door 1 CE Spec.
18 125-05-10470 Side Table Stopper TRl FASTIN 2
51 0111-105010 HBS, M5x10 5
52 0111-104010 HBS, M4x10 1 A, E, Spec.
53 0142-006012 FMS, M6x12 2
54 0151-105008 TMS, M5x8 17
55 0151-104008 TMS, M4xB 2
56 0151-104008 TMS, M4x8 3 |A.E, Spec.
57 0291-108127 HBB, M8x15 2
58 0181-108001 HN, M8 2
59 0311-081616 PW, M8 2
60 0311-051208 PW, M5 4
61 0311-041008 PW, M4 1
62 0321-050913 SW, M5 5
63 0321-040810 SW, M4 1




5-1

65—

71—

64

19

] ol g B

BODY UNIT
RrrTN—=7

BODY GROUP (2/2)

¥l

904-05-90001
904-05-10001

(23)

™ (29)

RTFqs 2=whk

5 BODY UNIT
R7q4 Tn—7
5-1 BODY GROUP (2/2)
Ref.No. Parts No. Description Q'ty Remarks
RHEES HaES B &S %W BE i *

19 904-22-11620 Body Support Angle EERAETIIT N 2

20 904-61-10120 Base =% 1 | 650H

(20) | 904-20-12130 Base A'-2 1 | 400W~500W
904-20-14131 Base A-2 1 | 60OW~1000W
904-20-17130 Base A'=2 1 | 1200W~1400W

21 0890-130199 Caster, Fixed $y25- (EE) 2

22 0890-130198 Caster, Free $x25- (B8 2

23 0890- 160002 Magnet Catch, C-100-B-2 T39k449%, C-100-B-2 1

23 0890-160022 Magnet Catch, TL-75 1 CE Spec.

24 0291-120044 Jack Bolt, M20x 130L Yer 44 Mh, M20 X 130L 1

25 904-05-10190 Operation Box Cover BHE AN - 1

(25) 904-86-10250 Operation Box Cover 1 | CE Spec.

26 904-05-10351 Power Supply Switch Bracket  7°b=1-7"349} 1 | B9 100V, Ex Spec.

27 904-05-10240 Arch Cover Support FES 3 TS § 3N 2 | 850H~

28 904-20-11141 Arch Frame Support, Lower T-F2-LY¥& -} (F) 1 | 650H, 300w
904-20-12141 Arch Frame Support, Lower T-Fb-LY%F -} (F) 1 | 650H, 400W
904-20-13141 Arch Frame Support, Lower T-FL-LYF -} (F) 1 | 650H, 500W
904-20-14141 Arch Frame Support, Lower T=FI-L4H -k (F) 1 | 650H, 600W
904-20-15141 Arch Frame Support, Lower T-Fb-LE§K-F () 1 | 650H, BOOW
904-20-16141 Arch Frame Support, Lower T-F2u-L%K -} (F) 1 650H, 1000W

29 904-05-10331 Operation Panel Base BENIAN -2 1

29) 904-86-10231 Operation Panel Base 1 CE Spec.

30 0890-480056 Label (Foot Switch) 1 | EX Spec.

51 0111-105010 HBS, M5x10 12

60 0311-051208 PW, M5 8

62 0321-050913 SW, M5 12

64 0111-106012 HBS, M6x12 20

65 0111-106010 HBS, M6x10 8

66 0151-105006 TMS, M5x6 2

67 0152-104008 TMS, M4x8 (SUS) 4

68 0161-106008 PMS, M3x8 2

69 0311-061310 PW, M6 28

70 0311-030805 PW, M3 2

7 0321-061215 SW, M6 12

Te 0321-030607 SW, M3 2

51



BE-HEMLI=yr
6 ELECTRIC/CONTROL UNIT
BEIINL—T
6-1 ELECTRIC GROUP
15
64
(1%
g

N\
N
Y

N

N
———

51 7

q
% _\T‘_ =

¢

AY
A\
e

0.

N
N\

2 2,4,13,17
/ 60
3 [0 romn Oa\mé
70
-_“_""& & TENSI00

6
STOP

52

BE - B 2=k

6 ELECTRIC/CONTROL UNIT
| -7
6-1 ELECTRIC GROUP
Ref.No. Parts No. Description Q'ty Remarks
RHES HaFs BB 8- 4 %

1| 900-05-10180 BENCIY 1 | Bt
900-05-10320 Operation Panel 1 Ex Spec.

2 0770-220011 Tension Volume FuvavkNah b 1

3 | 0770-110071 |/EVT (FFRLD 1 | ERdi
0710-140042 Operation Ready Switch with Lamp 1 | Ex Spec.

4 | 0291-109157 Pipe Nut EATIH 1

5 | 0710-120033 E#2{97 FIMR.ASN33ZCE-TK1557 1 | @l
0710-120033 Selector Switch (Feed/Reverse)  |ZUMI, ASN33ZC6-TK1557 | 1 | Ex Spec.
0710-120334 Selector Switch (Feed/Reverse)  FUJI, AR30PR-120BZX1 1 Ex Spec.

6 | 0710-110108 k{97 FIH. AVN3ZC1-R-TK1557 | 1 | B+
0710-110241 Stop Switch  FUJI, AR30VSR-02RZX1 1 | Ex Spec.
0710-110108 Stop Switch  IZUMI, AVN3ZC1-R-TK1557 1 | Ex Spec.

7 | 0710-110103 EEA{yF FIR, ABN3ZC1-B 1| Bl
0710-110239 Start Switch FUJI, AR30FOR-10GZX1 1 | Ex Spec.
0710-110107 Start Switch IZUMI, ABN1ZC1-G 1 | Ex Spec.

8 800-06-10260 Smoke Fan Bracket AE-D7707309b 1

9 | 900-06-10160 Smoke Fan AE-071 1

10 900-06-10120 Proximity Switch, LS-1 ArEEA{vF, LS-1 1

11 | 900-06-10130 Proximity Switch, LS-2 EiEA{9F, LS-2 1

12 | 900-06-10140 Proximity Switch, LS-5 EA{9F, LS-5 1

13 | 100-01-62120 Rubber Packing Thny$y 1

14 500-81-10110 Transformer (for Power Supply) 1 | E, CE Spec.
900-83-10110 Transformer (for Power Supply) 1 | A Spec.

15 | 0740-110232 Terminal (2P) §-318 (2P) 1 | MK-20-2P

16 | 0740-120148 Cord Connector, TSA-1ML 1-F13h5-, TSA-1ML 1 | 1PH, 100V
0740-120136 1-Fa#04-, TSA-2L 1 | 3PH, 200V ()

17 | 0710-180010 Tension Dial FovasyATH 1 | K-32

51 0036-103008 PMS-SP, M3x8 INERTT Yy, D6 2 |PW, ¢6

52 | 0111-106012 HBS, M6x12 4 | Ex Spec.

53 | 0111-105008 HBS, M5x8 2

54 | 0142-003012 FMS, M3x12 (SUS) 2

55 | 0161-104020 PMS, Mdx20 2

59 | 0161-104030 TMS, Mdx30 2

60 | 0152-104008 TMS, M4xB (SUS) 4

61 | 0291-104013 HN-F, M4 2

63 | 0311-062016 PW, M6 (0.D.20, t1.6) 4 |E,CE Spec.
0311-061310 PW, M6 4 | A Spec.

64 | 0311-051208 PW, M5 4

65 | 0321-061215 SW, M6 4

66 | 0321-050913 SW, M5 4




6-1-1

=N ==yt

SEALING MOTOR ASSEMBLY

L= YT E—G— Pyiq

6-1-1 SEALING MOTOR ASSEMBLY
Ref.No. Parts No. Description Q'ty Remarks
RHES| HEES B & B § 4 i+
1 900-06-10111 Searing Motor Y=Yulb'e-4- 1 | SLKS, 1PH, 100V
0780-110003 Y= E-4- 1 EM-DBF, 3PH, 200V (Em)
2 100-26-16120 Timing Motor Pulley d43) E~-4-7"-Y~ 1 | 50Hz
100-06-10130 Timing Motor Pulley MY E-4-7-1- 1 | 60Hz
3 0770-240016 Condenser EME VL B 1 1PH
51 0036-104008 PMS-SP, M4x8 2
52 0111-106018 HBS, M6x18 4
53 0121-106010 HSS, M6x10 2
54 0291-106013 HN-F, M6 HLAMTITSY T 4
55 0311-061310 PW, M6 4
56 0321-050913 SW, M6 4

53



54

FIUANR—AT Vg

FIDAR—=R Fuig

6-1-2 TRANSFORMER BASE ASSEMBLY 6-1-2 TRANSFORMER BASE ASSEMBLY
Ref.No. Parts No. Description Q'ty Remarks
RHES| B8ES B8 % B #E =
! 1 900-06-10213 Transformer Base FFuRA'-2 1
900-06-10221 Heater Transtormer E-5-+322 1 | 1PH, 100V
900-26-25312 Heater Transtormer E-5-+322 1 | 3PH, 200V
3 900-06-10231 Transformer (for |.C. Board) w3y A 1 1PH, 100V
900-26-25320 Transformer (for |.C. Board) w3y 1 | 3PH, 200V
4 0891-320009 Spacer, 6x5 AN =H- 6x5 4
5 900-06-10190 Terminal (12P) w5 (12P) 1 MK20-12P
6 900-26-26110 Complete Strapping Relay Set HasTIL -t 1
7 901-06-10420 Fuse Holder Plate 1 CE Spec.
8 0730-130022 Fuse Holder (FHC-15-3P) 1 CE Spec.
9 0730-140010 Fuse( ¢ 6.4 % 30,250V,1.0A) 2 CE Spec.
0730-140151 Fuse( 6.4 % 30,250V,15A) 1 CE Spec.
51 0036-104012 PMS-SP, M4x12 2
52 0036-104008 PMS-SP, M4x8 4
53 0151-104008 TMS, M4x8B 1
54 0181-106001 HN, M6 4
55 0321-061215 SW, M6 4
56 0036-104008 PMS-SP M4 X8 2 CE Spec.

|
|
|

CE Spec.




H—FrFoFoa—S -7
CIRCUIT PROTECTOR GROUP

6-1-3

L~

J
J
J

P

Lo

/

(=}

Y—FubFoFoa—dL—=7

(CE Spec) 6-1-3 CIRCUIT PROTECTOR GROUP (CE Spec)
Ref.No. Parts No. Description Q'ty Remarks
RHES| SaES B & & ¥ mE| w E
1 900-86-10931 Circuit Protector Bracket -yb20705-7"3090 | 1
2 0730-110139 Circuit Protector $-%49b7°0795- 2 |CP-101-5A
0730-110140 Circuit Protector #-%9b7°0794- 2 |CP-101-2A
51 0161-104006 PMS, M4Xx6 2
52 0321-040810 SW, M4 2

55



o
|
0O
&
NG
o
-
wm
<
14
3
Ao
LT
lw
u>
| W
SO
b
<t
1
L2
1
w
.
S
0
n &
2
Ty
I
™
X &
d W
.,_._S
)
il T
o
=
<t
1
T
o]

S
37 £
g og
w “3 =
2] 8 BE &
-] U o8 o
5 = amo W
i Pmﬁwnzm
< 2240
§ocBS28
< 0 -
] = >
emm geg
o w Wwmam
_N.W.M_111 - - T NN T T T T
1
[ 4
= -
= [
i E<
- E E
LI ) LI
- 4= = el i ]
[ ] [
2223 222
M~ ™S ™~ [ T oY
&l 5
£ 3
m 2 A
e E:
@ T
55 113
E& G&aa P
8% BEE xxxx
38 433 $III_ ..
g8 EEEf Gouag====
83 E3} gfgfzz:s
T oo Y33 o Nmzeo
| 898 $33 2 m11z1m
sHlg88 2252 HEH H
0w @ 1 s 1w e e T e e |
S8 <88 B TEELIEEE
Fe| 3EE BBE :EZiBses
i
s = o CRABRBEGER
Zx
o
o

2]

56




wwTL—7
6-2 CONTROL GROUP

avkA—LRYIATyig

6-2-1 CONTROL BOX ASSEMBLY

/

&

2
4
[
2
2
2
[}
e
e
e
2
[
@
a
e
2
[
e
0

”
B

904-06-20000

#E Sn—7

6-2 CONTROL GROUP 904-06-20000
avba—RYIR Fyiq
6-2-1 CONTROL BOX ASSEMBLY 904-06-21000
Ref.No. Parts No. Description Q'ty |Remarks
RHES EH’::_#% TR ) Bt!__{g%
1 900-06-23000 Control Box Assembly WMA=-REIIRT 94 1 | 1PH, 100V
900-06-22001 Control Box Assembly kA=A IIAT Y 1 | 3PH, 200V
2 904-05-10211 Control Box Bracket IC&9927° 5 9b 2
3 0890-480064 Label (WARNING) 1 | EX Spec.
4 0730-140050 Fuse, 5A Ea-2", 5A 1
51 0151-104008 TMS, M4x8 2
52 0111-105012 HBS, M5x12 2
53 0311-051208 PW. M5 2
54 0321-050913 SW, M5 2

57



AOYZ 'AOEZ 'OZZOV

THO9 'AGZL ‘OLLDY

HARNESS GROUP(A, E TYPE)

6-3

£
£
& d
T &
(] w
Dl -~ B wmrrrre e
Q et
~~~
L
2
w
L] = 2
3 g, B
< 3 8 : @
S | B
olg €5 35 5 g2 <
a 58 T8 ] 2
W ol F5 mwmm £3 m
5= = = E E
&lo| 8% 5838 33 -5,
58f g333 B3 $:75°%
S Sa..” oo @ Feumﬂurnm
Bl |82 5555 3E3s:3é
LU dpf pepecBeoRB888
Z §EE SSSsS£EsZEEEE
M B S3celioli55s
= e Z2ZEE - =
T| |858 35335s55828¢
|8=8 2988 mmmmmww
f5ge 55883588885
| 888 882273888888
o g 4 =
o|*| 828 228355583838
w
. TS
&
IHDS -

Il

TADOL 135 SNV¥L 93

o 34 3 3 _
(03ds 3) e
] .w OHl | 03
o1 ¥INVINE Sphnd '
LELL ] NYHL YINHOASNYHL
(9345 ¥) NIYH 10K 1NOD =) \@
m
[ — T
® ¢ B m _
=
—z¥1 }
HILVIH 'WIWHDIENVEL
M3ILY3IH
138
ISRELL ¥OLD3INNDD
1YND IS F o de
BNIddYHLlS =—
Miadanis uasnaanoo [ 29
4 ¥OLON 100d [ ZN |
L— ¥3snNIanoa [1o_]

hELAL]

NO|lvE3dO

HOLON BNITY3IS [ I |

Nvd 3dows [Wis

0¥YM¥04 ¥O4 QI10ON370s [E108]
NDISN3L ¥O4 Q10N370S [Z108)
[INCER;

3BYIAIY Y04 OION3T0SE

NOI1SN3L ¥04 HOLNT9 [Z30 )
%08 ¥v3e wod Hounto [0 ]

X08 HY3ID HO4 INVYHE | 18

.

1004 | ¥57 |
dY¥Ll8 40 Lno (€87 |
357nd 35¥3A3Y [551 |
NOILlisOd 3wou [Z57 |

eNimiL 187}

xog
TOHLNOD

B-0y

58




6-3

OPERATION

PANEL

HARNESS GROUP(CE TYPE)

1%
O AC220D, 230, 240V

U S50/60Hz

(-]
=
=
-

52 | HOME POSITION

(55

REVERSE PULSE

) |

o
i
e

00T SWITCH

5

-

[ sl
CNG

T

w
[ o
w
=
< (@
w
) g____]
wz
0% [—ow
woa
o
; o<z
o
Q== E
S - 3 [ow
w z5z[o
-
i £ 2 [P w
< Taw®|-
w 8~
z < ]
o«
=
> [ >
-] W ﬁ =
L s =
o« =¥ =
gy o -
A ~|lxzo
e o - —
w3 - —lzaw w
r o oz o
= G :
[
= - :
T
| L4 o
o —
o H o
ps e | s b—t—0
o « w
2 & O x
W oE o W= ow
» w o & 8.4 g o
*x O Z & — =< = z = = i
O ®m O W we T =i w
L - = ZE <4 o - a wila.
.xz88s fz23% oSl lslolzle bl
< = - -
® < =z K w - als = |2 |2 3¢ | = |2 [en |-
o Ww o - o oz & w
- L] o o o 1
o E o L W d bt [ el
- ®E o o z = Z| o Oy
@ 0w L o o a o w
w - = =
e =T T O O O
=] w o o T  z w TRl et e el R ES
- e T TR TT R a
- o <« D D g J a0 -
> o ® 4 4 0 0O D = o
o o m O O ®w W ow ® w [ 3
=
oty ] =] |ea) | w w a =z
= 1SS =1 2] |2 o o = o e _1
= 3] 5] 2] 2] |e o x
w| |w] (e =
- | | ' o
o a| la =
gf-'l o (o ;

HARNESS GROUP (CE TYPE)

Ref.No. Parts No. Description Q'ty Remarks
1 904-80-20100 Operation Panel Set 1
1-1 904-80-60151 CON-1 Wire Harness (Operation Panel) (1
1-2 904-06-30180 Wire Harness for Foot Switch (Secondary) 4)]
2 904-80-60140 CON-2 Wire Harness (Limit Switch) 1
3 904-06-30142 CON-4 Wire Harmess 1
(Brake, Clutch, Solencid) (Smoke Fan)
4 900-86-20110 CON-5 Wire Harness (Circuit Protector) 1
5 900-86-20120 Wire Harness (M1 Motor) 1
6 900-86-20130 Wire Harness (M2 Motor) 1
7 904-80-20220 CON-6 Wire Harness (Transformer) 1
8 0710-160025 Foot Switch 1 SF-1
9 911-80-60161 Wire Harness for Foot Switch (with Connector) 1
10 900-80-20210 Power Supply Cord 1
1 904-80-20210 Wire Harness (Breaker) 1
12 900-80-20230 Wire Harness for Transformer for Power Supply i
13 904-06-30160 Wire Harness for Heater 1
14 900-26-21140 CON-3 Wire Harness (Complete Strapping) 1
15 900-86-20140 Wire Harness (Ground) 1

59



n—:inchw—v"(lzlm B 100V)

L LAY 0

/

=

»j-——-l!!?ll

52

[rs sl

WERTVL=27}

P

B
Th2

LL PP

:TRII

Haum
gtz

s3] nvent

{ LS1 I"ff‘:'—f‘f

3¢
200V
50/60Hz

b

oA E

'
——t ———_—

S2/R2

Y2
X1

R1
ST
T1
—1 o
E

—
— X2
-
=
— v
.l
o

XEAWYLIAF

| SOL3| ERYL/AF

F-nyzEd
T-rE-4-"

EREYLIAF

SEL R B

2P

[ cL1 | e-uuy959F

[CL2 | zxna23597

(5017

[ SFM | Az-977>
M1 Y=y dE-4-

{BR1 | v=yuydL—-%

' F9bA4vF (FF0a)

o

ons ]
@/

RO-8
w0
LT

N—RRTIL—T (ERN EFE 100V)

HaFES AR MR e

1 904-06-10102 BAEN 2 b9} 1

1-1 922-06-30161 CON-1 #E2{vF88 )

1-2 | 904-06-30180 T9bA{rFRIchie ¢)]

2 904-06-30150 CON-2 Y3sba{9F3479-48 1

3 904-06-30142 CON-4 7'b-%, 439F, YU/HV#R (RE-071) 1

4 904-06-30260 CON-5 ®-§-#3 1

5 904-06-30210 CON-6 bFYA8R 1

[ 0710-160026 9 A4 9F (F ) 1 | SFL-1, (3-}'fd =
7 911-06-30160 b A {97 AR 1 AEEI A
8 900-26-21140 HaETHA -8 1

9 900-06-30160 BEI-70 1

10 904-06-30190 FYATV-0-40 1

11 904-06-30160 t-4-48 1




3
3
-~
=
s "
= ol
T
C
1
w
7]
Slul -2 cree e -
0 St et
S &
(aV}
+e [
I s
s
m og
[ <
<% *3
oF = - =
I L
~ u).n..” M
A 5% 3-¥¥. 0w
S| | 388 sivRe35.L
Nﬂf IME m L o-EHSY
el w4
T-= 2455““&%.?“
= 1 | RS I H
M| |£25 gZ335izemss
N~ #OR OOCCORRENI.
Jw| 8288 2358583528
w| 588 853388588
il ees COOO OO OO
ﬂw PRT FTRYNLRUTNR
- - - -
$8% 3383558833
o] -«
'] -+ comTuvneo~ooo -
w & - -
®
qau.x\.m; 3 2 |
L
1H09/05 % ﬂ _ 18 M.
::oouﬂu P e
e —€-1LER i LA
p— 1 X
_ (TS 2k
=) - 12T X
_ z1
N YAl
> W} i.ﬁ_\mn [sno
= -6-3 L eed-§-3 —_t / I..I|m.| e
O —_ ¥4 Ms 4 _
o _ i e o il SR ELia (REALH) d6rxdie
Z 3

N—RATIL—F(BR

6-3

z5
ecpwnul‘nh L5

LE [
d

_.: m._.ﬁ

1e3-1hLECE

@\

—§—39—£

—6-247h—4 [N}
cicg-3y (W38 —
Abraraz (105 |

dreanmegs (2105 |

AFrAANE | L7708
secomans (219 |
segghani—a (179 ]

P4 YT

1aehv—c [ rs1 |
sy (€57 ]
xuyaE [557 |

-uu-}
prsre 157}

o[ ®

N

—

)

IRH

1L39ENYE

E

YLCymn
g0 |

8-D¥

61





